"" CERPASS TECHNOLOGY CORP. Report No.: TEFI11306097
According to
FCC Rules and Regulations Part 15 Subpart C
Applicant :  AXIM Communications Inc.
Address 2F., No.111, Sec. 1, Xinsheng S. Rd., Da-an Dist.,
Taipei City 106, Taiwan (R.O.C.)
Equipment : Portable Wireless Storage
Model No. : TGB-102N
FCC ID . ZXPTGB102
Trade Name : AXIMCom
The test result refers exclusively to the test presented test model / sample.,
Without written approval of Cerpass Technology Corp., the test report shall not be
reproduced except in full.
The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
Cerpass Technology Corp. Issued date : Sep. 03, 2013
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 10f125

FCCID : ZXPTGB102



il

." CERPASS TECHNOLOGY CORP. Report No.: TEFI11306097
Contents
1. Report of Measurements and EXamiNatioNsS .........cooi it e e 6
1.1 List of Measurements and EXamiNatioONS ........c.coeoiiiiieiiiiiie it 6
2. Test Configuration of EQUIPMENT UNAEN TEST....oiieiiiiiiee i e e 7
2.1  Feature of EQUIPMENT UNAET TEST.....ci i ciiieieie et e st e e s e e e e e e s e s ee e e e e e s e nnnneees 7
2.2 Carrier Frequency Of ChannelS ... 7
2.3 Test Mode and TeSt SOMWAIE.......ccoiiiiiii ittt e e nbb e e e s nbbeeeeans 8
2.4 DescCription Of TESE SYSIEM......uuiiiiiii ittt e e e e e s e e e e e e e e e neeeees 8
2.5  General INformation Of TEST......uuiiii it e e st e e e s bt e e e s sbbeeeeans 9
2.6 MeasuremMent UNCEIAINTY ..........eiiii it e ettt e e e e et et e e e e s e bbe e e e e e e e e e e annbbseeeaaeeeaannnreees 9
T N a1 €=t g = W LT LU T =T =T g €SS 10
3.1 Standard APPHCADIE .........o o e e re e e e e e 10
3.2 Antenna Construction and DireCtional GaiN.............ccueeiiiriiiieiiiiiie it 10
4. Test of CoNAUCIEA EMISSION ..ttt e e e e e e e e e e e e e e e e e e nnreees 11
R =1 A I o 1 PP PR 11
A 1 =TS o o To =To (1] =T PP URUPPPPRR 11
T Y/ o T 1= T =) A= (1] TSRS 12
4.4 Measurement EQUIPIMENT ... ... i ettt e e e et e e e e e e e s e aabbe e e e e e e e s aannbreeeaaaeeaanns 12
45  TeSt RESUIL AN DALA......ccciiiiiiiiiiiiie ittt e et e e st e e s snbe e e e s nnbeeeeeaneee 13
I =TS o aTo] (o o =T o PP RTT T UPUPPPRPR 19
5. Test of RAdiated EMISSION ...ciiiiiiiiiiiiiie ittt ettt sttt st e e st e e s snbb e e s snbeeeesnnneeeas 20
o0 A =T B I | PP T UOURPPPPPR 20
I A 1S ) o (Tt =To [F ] £ PR UPR 20
R T Y/ o] (o= | B =2 Y= (] o ISP RTT T SOURPPPPPR 21
5.4  Measurement EQUIPIMENT.........uuiiiiiee ittt ie e e e e e s st e e e e e e s st e e e e e e e s snnnnreneeaeesessnsnnrnereeeessanns 21
5.5 Test Result and Data (IKHZ ~ 30MHZ).......ooeiiiiiiiiiiie et 21
5.6 TESERESUIL QNG DALA.....cciiuiiieiiiiiie ettt ettt e e st e e s sbe e e s snbb e e e s anbeeeesnnneeeas 22
5.7  Test Photographs (B0MHZ~1GHZ) .......cuuuiiiiiiieii it e e e e e 94
5.8  Test Photographs (1GHZ~25GHZ) .......cccuuuiiiiiee ettt e e e e s s s e e e e e e e s snnreeeneeeeeennns 95
6. 6dB Bandwidth MeasuremMent DAt ............ceiiiiiiiiiiiiiiia e e et e e e e e snreeaeeaaeas 96
L R 11 B N o o | S ORI 96
B.2  TESE PrOCEUUIES ... ettt ettt e e e e e e e bbbttt e e e e e e e e bbb b e e e e e e e e s anbbnbeeeaaeeeaanns 96
LG T 1= TS Y=Y LU o - Y T | 96
6.4  MeasuremMent EQUIPIMENT .. ... ... i ittt e et e e e e e e s et e e e e e e e e s snbbnbeeeaaeeeaanns 96
6.5  TESERESUIL QNG DALA.....cciiiiiieiiiiiiie ettt e st e e s snbe e e s snbb e e e s anbeeeeennneeeas 96
7. Maximum Peak and Average OULPUL POWET ......ooiuuiiiiiiiiee ittt 103
4% R 1=~ B N o o | S PSPPSR 103
7.2 TESEPIOCEUUIES ...ttt ettt e e e e e e aa b e et e e e e e e s bbbt e e e e e e e e s e nbbbbeeeaaaeeaanns 103
A T (=TS Y= U o - Y T | 103
7.4 Measurement EQUIPIMENT.........ui ittt e ettt e e e e e s bbb e e e e e e e e s anbbbaeeeaaaeeeanns 103
7.5  TESERESUIL QNG DALA.....cciitiiiiiiiiiie ittt e e st e e s snbe e e e e nnbaee e s eneee 104
8. POWET SPECIIAI DENSITY ooiiiiiiiiiiiei ettt e ettt e e e e e e et e e e e e e e e e e babbeeeeaeeeeannnnraees 105
S R 1=~ B N o | S PP RP TSR 105
8.2 TESE PIrOCEUUIES ...ttt e e e e e ettt e e e e e e s bbb b e e e e e e e e s e nbbbbeeeaaaeeaanns 105
Cerpass Technology Corp. Issued date : Sep. 03, 2013
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 20f 125

FCCID : ZXPTGB102



il

."' CERPASS TECHNOLOGY CORP. Report No.: TEFI11306097
8.3 TS SEUUP LABYOUL ...eeeitiiiiiieiiitiiiiiiiietttiteeebebetetee et ebes bbbttt st st s bt bs bbbttt bbsbsbsbebebnbnnes 105
8.4  Measurement EQUIPMENT.........uuiiiiie it e e s s s st er e e e e e s s st r e e e e e s s annar e e e e e e e s snnnnnnneeeeeasaanns 105
8.5  TEStRESUIL QNG DALA....cciii ittt e e e e et e e e e e e s s bbb e e e e e e e e e eaans 105
LS T = ¥ o T I =l Fo T= TR Y =T Y U1 =0 =T o SRR 112
LS % O 1= I o PP TP UUPPPPRRP 112
S 1) B o (Tt =To [F ] TP 112
0.3 TESE SEUUP LABYOUL ...eeeitiiiiiiiiiiiiiiiiitiaittitieteteeeeseete bbbttt sttt bbbsbsbsbebebnnnnes 112
9.4  Measurement EQUIPIMENT.........uuiiiiie i eee e s s st rr e e e e s s s statre e e e e e e s s annanereeeesssnnnnnnneeeeeasaanns 112
0.5  TESt RESUIL QNG DALA....cciii ittt e e e e e e e e e e e e e e s e nbbbaeeaaaeeeeaans 112
9.6  Restrict Band Emission Measurement Data ...........oooueeeiiiiiieniiiiie e 121
10. Restricted Bands Of OPEratioN .....oooiueieiiiieeie et e et e e e e e s e senbrreeeaaeas 125
0 R I 1 1= 11 o = To [0 (= 0 1 T=T o 125
Appendix A. Photographs Of BUT ... e e e e e Al ~A8
Cerpass Technology Corp. Issued date : Sep. 03, 2013
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 30of 125

FCCID : ZXPTGB102



.%r:’? CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097

History of this test report

B ORIGINAL.
1 Additional attachment as following record:
Attachment No. | Issue Date Description
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CERTIFICATE OF COMPLIANCE
According to
FCC Rules and Regulations Part 15 Subpart C
Applicant : AXIM Communications Inc.
Address 2F., No.111, Sec. 1, Xinsheng S. Rd., Da-an Dist.,
Taipei City 106, Taiwan (R.O.C.)

Equipment : Portable Wireless Storage

Model No. : TGB-102N

FCC ID . ZXPTGB102

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures

given in ANSI C63.4.

The equipment was passed the test performed according to FCC Rules and Regulations

Part 15 Subpart C (2010).

The test was carried out on Aug. 27, 2013 at Cerpass Technology Corp.

Approved by: Tested by:

] ".r"— / y . ) I

] A { (711 F) A~ (JI_/\

Hill Chen Ben Lu

EMC/RF B.U. Assistant Manager Engineer
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1. Report of Measurements and Examinations
1.1 List of Measurements and Examinations
FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 : .
15.247(d) | Radiated Emission Pass
15.247(a)(2) |. 6dB Bandwidth Pass
15.247(b) |. Maximum Peak Output Power Pass
15.247(d) |. 100kHz Bandwidth of Frequency Band Edges Pass
15.247(e) |. Power Spectral Density Pass
1.1307
1.1310 -
51091 . RF Exposure Compliance Pass
2.1093
Cerpass Technology Corp. Issued date : Sep. 03, 2013
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 6 0f 125
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2. Test Configuration of Equipment under Test

2.1 Feature of EQuipment under Test

Wireless

- Standard: IEEE 802.11b/g/n (2.4 GHz)

- Frequencies (channels): 2,412 MHz - 2,462 MHz [CH1-11]
Interfaces

* USB 2.0 A port (Hi-Speed USB)

- USB 2.0 mini B port (Hi-Speed USB)

* Memory card slot (SD and SDHC memory card)

- RJ-45 Ethernet cable

USB A port output

- DC 5V, 1000 mA (maximum)

USB mini B port input

-DC 5V, 1.5 A (maximum)

Average power consumption

= Approx. 5.0 W (maximum)

Compatible memory cards

- SD memory card

* SDHC memory card

* MicroSD memory card

* MicroSDHC memory card

- If you use microSD memory card with this unit, be sure to put it in dedicated converter.
Dimensions (W x H x D)

= Approx. 50 mm x 95 mm x 21.5 mm (2 in. x 3 3/4in. x 4/5in.)
Mass

= Approx. 135 g (4.59 0z)

Antenna

* Antenna 1: PCB Antenna, 2.2dBi

- Antenna 2: Dipole Antenna, 1.33dBi

Adapter

- Adapter 1: TEKA009-0501500UK

* Adapter 2: S11C00

2.2 Carrier Frequency of Channels

802.11b, 802.11g, 802.11n HT 20

Channel Frequency(MHz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437
802.11n, HT40
Channel Frequency(MHz) Channel Frequency(MHz)
08 2447
09 2452
03 2422
04 2427
05 2432
06 2437
07 2442
Cerpass Technology Corp. Issued date : Sep. 03, 2013
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 70f125

FCC ID : ZXPTGB102



."' CERPASS TECHNOLOGY CORP. Report No.: TEFI11306097
2.3 Test Mode and Test Software
a. During testing, the interface cables and equipment positions were varied according to
ANSI C63.4.
b. The complete test system included Notebook, Mouse and EUT for RF test.
c. The adapter: S11C00 generated the worst test result, it was reported as final data.
d. An executive program, “QATEST” under WIN XP was executed to transmit and receive
data through WLAN.
e. The following test modes were performed for test:
¢ 802.11b/g/n HT20: CHO1: 2412MHz, CHO06: 2437MHz, CH11: 2462MHz
e 802.11n HT40: CHO3: 2422MHz, CH06: 2437MHz, CH09: 2452MHz
* Power output of data rate:
802.11b 802.11g 802.11n HT20 802.11n HT40
Data Rate Power Data Power Data Power Data Power
(Mbps) output Rate output Rate output Rate output
(dBm) (Mbps) (dBm) (Mbps) (dBm) (Mbps) (dBm)
11 10.20 54 13.49 130/15 270/15
55 10.17 48 13.44 117/14 243/14
2 10.16 36 13.40 104/13 216/13
1 10.18 24 13.37 78/12 162/12
18 13.37 52/11 108/11
12 13.38 39/10 81/10
9 13.41 26/9 54/9
6 13.44 13/8 27/8
65/7 12.80 135/7 12.60
58.5/6 12.75 121.5/6 12.57
52/5 12.77 108/5 12.54
39/4 12.76 81/4 12.53
26/3 12.74 54/3 12.52
19.5/2 12.73 40.5/2 12.55
13/1 12.75 27/1 12.57
6.5/0 12.76 13.5/0 12.58
2.4 Description of Test System
Device Manufacturer | Model No. Description
Notebook ASUS A8J Power Cable, Unshielding 1.8m
Mouse IBM MO28UO USB Cable, Shielding 1.85m
Use Cable:
Cable Quantity | Description
RJ45 1 Unshielding, 0.5m
Cerpass Technology Corp. Issued date : Sep. 03, 2013
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2.5 General Information of Test

Test Site :

Cerpass Technology Corp.
2F-11, No. 3, Yuan Qu St., (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

Test Site Location
(OATS2-SD) :

No0.68-1, Shihbachongsi, Shihding Township,
Taipei City 223, Taiwan, R.O.C.

FCC Registration Number:

TW1049, TW1061, 390316, 488071

IC Registration Number :

4934B-1, 4934D-1

VCCI Registration Number:

T-1173 for Telecommunication Test

C-4139 for Conducted emission test

R-3428 for Radiated emission test

G-97 for Radiated emission test above 1GHz

Frequency Range Investigated:

Conducted: from 150kHz to 30MHz
Radiation: from 30MHz to 25,000MHz

Test Distance:

The test distance of radiated emission from antenna to

EUTis 3 M.

Laboratory Accreditation

@5

Testing Laboratory

1439

2.6 Measurement Uncertainty

Measurement Item

Uncertainty

Radiated emission 14.11dB
Peak Output Power(conducted) | £1.38dB
Peak Output Power(Radiated) $1.70dB
Power Spectral Density 11.39dB
Radiated emission(3m) 14.11dB
Radiated emission(10m) 1+3.89dB

Report No.: TEFI1306097

Cerpass Technology Corp. Issued date : Sep. 03, 2013
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3. Antenna Requirements

3.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall

be designed to ensure that no antenna other than that furnished by the responsible party shall

be used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the

directional gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain

Antenna 1
Antenna Type: PCB Antenna
Antenna Gain: 2.2dBi

Antenna 2
Antenna Type: Dipole Antenna
Antenna Gain: 1.33dBi

Cerpass Technology Corp. Issued date : Sep. 03, 2013
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 10 of 125
FCC ID : ZXPTGB102
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4. Test of Conducted Emission

4.1 TestLimit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz
on the 120 VAC power and return leads of the EUT according to the methods defined in
ANSI C63.4-2009 Section 3.1. The EUT was placed on a nonmetallic stand in a shielded
room 0.8 meters above the ground plane as shown in section 2.2. The interface cables
and equipment positioning were varied within limits of reasonable applications to determine

the position produced maximum conducted emissions.

4.2

Frequency Quasi Peak Average
(MHz) (dB p V) (dB p V)
0.15-0.5 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept

at least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).
c. All the support units are connecting to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Sep. 03, 2013
Page No. : 11 of 125
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4.3 Typical Test Setup

':
i i< > 10cm E
: EUTO\\/ !
' Adapt /) %\\_O :
: — ° |
E L\ - ﬁ\’ 8ocm !
E 80c UJ \ -
ACLine \i gocem | © E
1 ~— |
1| LISN v_ L] LISN |
e e K. i
4.4 Measurement Equipment
Instrument/Ancillary| Manufacturer Model No. Serial No. Cal[';);?;mn Valid Date
EMI Receiver R&S ESCI 100821 2012/12/24 | 2013/12/23
LISN Schwarzbeck | NSLK 8127 | 8127-516 | 2013/03/08 | 2014/03/07
LISN Schwarzbeck | NSLK 8127 | 8127-568 | 2012/08/22 | 2013/08/21
Attenuator HAMEG Hz560 |  --—---- 2013/03/07 | 2014/03/06
Cerpass Technology Corp. Issued date : Sep. 03, 2013
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 1 12 0f 125
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45 Test Result and Data

Power : | AC 120V Pol/Phase LINE
Test Mode 1 .| 802.11g, CH1 Temperature 23°C
Test Date | Aug. 19, 2013 Humidity 52 %
Antenna : | PCB/ Dipole Antenna Adapter S11C00
1000 dBu¥
\ Class B Conduction[QR)
[
Class B Conduction|AYG)
a0
0.0
0.150 0.5 [MHz) 5 20.000
Frequency Factor | Reading Level Limit |Margin
Detector | PIF
No. (MHz) (dBuv) | (dBuv) | (dBuv) | (@Buv) | @B) |
1 0.2060 1042 2943 39.63 63.36 | -23.51 Qap P
2 0.2060 1042 15.84 26.26 5336 | -27.10]0 AVG | P
3 0.5620 10.32 27.25 3797 36.00 |-1643) QP P
4 0.5620 10.32 20.95 31.27 4600 | -14.73] AVG | P
] 0.6300 10.33 26.34 36.67 536.00 |-19.33) QP P
6 0.6300 10.33 20.00 30.33 4600 | -1567| AVG | P
7 0.6580 10.33 25.82 36.13 36.00 |-19.83) QP P
3 0.6580 10.33 19.04 2937 4600 | -16.63 AVG | P
9 0.8740 10.35 23.08 3343 56.00 |-22.57 QP P
10 0.6740 1033 13.55 2590 4600 |-2010] AVG | P
11 142740 11.07 35.53 46.60 60.00 |-13.40| QF P
12 14.2740 11.07 2252 33.59 5000 |-1641] AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
Cerpass Technology Corp. Issued date : Sep. 03, 2013
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 13 0f 125
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Power : | AC 120V Pol/Phase :| NEUTRAL
Test Mode 1 .| 802.11g, CH1 Temperature :| 23 °C
Test Date | Aug. 19, 2013 Humidity 1 52 %
Antenna : | PCB/ Dipole Antenna Adapter 1| S11C00
100.0  dBu¥

\ Clazz B Conduction{QF]
|

Class B Conduclion|AYG)
50 |

0.150 0.5 [MHz) 5 30.000
o, [ o™ [ amer | oaavs | e | oo |ty [ooueer o
1 0.2060 10.40 32.07 42.47 53.36 | -20.89 QP P
2 0.2060 10.40 2045 30.85 5336 [-22.51] AVG P
3 0.6419 10.31 30.41 40.72 56.00 |-15.28 QP P
4 0.6419 10.31 21.97 32.238 46.00 [-13.72] AVG P
3 0.7019 10.31 33.21 43.52 56.00 |-12.48 QP P
6 0.7019 10.31 26.66 36.97 45.00 903 | AVG P
7 0.7660 10.32 30.30 40.62 536.00 |-15.38 QF F
8 0.7660 10.32 21.88 32.20 46.00 [-13.80| AVG F
9 13.3580 10.93 32.02 42.95 50.00 |-17.05| QF F
10 13.3580 10.93 24 57 35.50 50.00 [-14.50] AVG P
11 18.3020 11.13 33.30 44 .43 60.00 |[-15.57 ap P
12 18.3020 11.13 26.81 37.94 50.00 [-12.06|] AVG P
Note: Level = Reading + Factor
Margin = Level — Limit
Cerpass Technology Corp. Issued date : Sep. 03, 2013
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Power AC 120V Pol/Phase LINE
Test Mode 2 802.11n HT20, CH1 Temperature 23°C
Test Date Aug. 19, 2013 Humidity 52 %
Antenna PCB / Dipole Antenna Adapter S11C00
100.0 dBuV
\ Class B Conduction[QP]
|
\ Class B Conduction{aG)
a0 |
0.0
0150 05 [MHz) L 200000
Frequency Factor | Reading Level Limit  [Margin
Detector | PIF
No- (MHz) @Buv) | (dBuv) | (dBuv) | (@Buv) | (@B) | oo
1 0.1900 1043 31.01 41.44 64.03 |-22.59| QP P
2 0.1900 1043 14.89 2532 34.03 |-2871| AVG P
3 0.2140 10.41 2565 36.06 §3.04 |-26.98| QP P
4 02140 10.41 10.24 2065 533.04 |-32.39| AVG P
3 0.2380 10.40 26.70 37.10 6216 |-25.06 QP P
6 0.2380 10.40 9.90 20.30 3216 | -31.86 AVG | P
7 0.7060 10.33 3213 42 .46 36.00 | -13.54f QP P
a 0.7060 10.33 18.74 29.07 4600 | -16.93 AVG | P
9 16.2300 1117 34.80 4597 60.00 |-14.03] aP P
10 16.2300 1117 2422 35.39 5000 | -1461 AVG | P
11 18.2460 1127 35.01 46.28 60.00 |-13.72] aP P
12 18.2460 11.27 2522 36.49 5000 | -13.51 AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
Cerpass Technology Corp. Issued date : Sep. 03, 2013
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Power AC 120V Pol/Phase NEUTRAL
Test Mode 2 802.11n HT20, CH1 Temperature 23 °C
Test Date Aug. 19, 2013 Humidity 52 %
Antenna PCB / Dipole Antenna Adapter S11C00
100.0 dBuV
\ Class B Conduction{P)
50 \ I Class B Conduction{a¥YG)
|
0.0
0.150 0.5 [MHz) 5 30.000
vo. [ T [ aes | amavs | e | aoaw | oy [ooeeer e
1 0.5740 10.30 27 .45 37.75 56.00 |-18.25| QP P
2 0.5740 10.30 18.21 28.91 46.00 | -17.49( AVG P
3 0.6460 10.31 2928 39.59 56.00 | -16.41 Qap P
4 0.6460 10.31 21.32 31.63 46.00 | -14.37[ AVG P
5 0.6980 10.31 3223 42 54 56.00 |-13.46( QP P
6 0.6980 10.31 21.40 31.71 46.00 | -14.29 AVG P
T 0.7660 10.32 2873 39.05 56.00 |-16.95| QP P
8 0.7660 10.32 19.01 29.33 46.00 | -16.67 AVG P
9 161660 11.04 34.98 46.02 60.00 |-13.98( QP P
10 16.1660 11.04 27.81 38.85 5000 | -11.15] AVG P
11 18.3020 11.13 3337 44 50 60.00 |-15.50( QP P
12 18.3020 11.13 26.92 38.05 5000 | -11.95 AVG P

Note: Level = Reading + Factor
Margin = Level — Limit

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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Power : | AC 120V Pol/Phase .| LINE
Test Mode 3 : | 802.11n HT40, CH3 Temperature 11 23°C
Test Date | Aug. 19, 2013 Humidity 11 52 %
Antenna : | PCB/ Dipole Antenna Adapter | S11C00
100.0 dBu¥

\ Class B Conduction[QP)
|

\ Classz B ConductionfAvG)

a0 I

0.0
0.150 0.5 [(MHz) 5 20.000
o, [ P [ aaes | oaevs | cown | couey | gy o] e
1 0.6300 10.33 21.48 31.81 36.00 |[-2419| QP P
2 0.6300 1033 14 63 24 96 46.00 |-21.04] AVG P
3 0.701% 1033 23.52 33.85 36.00 |-2213] QP P
4 07019 1033 10.58 2090 46.00 |-2509] AVG P
o 0.8740 1033 21.28 31.63 36.00 |-24.37] QP P
6 0.8740 1035 13.73 24.08 46.00 |-21.92] AVG P
T 13.4220 11.03 32.30 43.33 §0.00 |-16.67| QP P
8 13.4220 11.03 18.05 29.08 3000 |-2092| AVG | P
9 14.2740 11.07 35.27 46.34 60.00 |-13.66] QP P
10 14 2740 11.07 20.40 31.47 3000 |-18.53] AVG P
11 18.2420 11.27 36.40 47.67 60.00 |-12.33] QP P
12 18.2420 11.27 2512 36.39 3000 [-1361] AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
Cerpass Technology Corp. Issued date : Sep. 03, 2013
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Report No.: TEFI1306097

.%ﬂ’? CERPASS TECHNOLOGY CORP.

Power . | AC 120V Pol/Phase NEUTRAL
Test Mode 3 : | 802.11n HT40, CH3 Temperature 23°C
Test Date Aug. 19, 2013 Humidity 52 %
Antenna PCB / Dipole Antenna Adapter S11C00
100.0 dBu¥
\ Class B Conduction[3P)
o0 \ I Class B Conduchon|AYG)
|
0.0
0.150 0.5 [MHz) 5 30,000
o, [ P [ oy | amavs | ey | aman | oy |ooeeer e
1 0.3260 10.34 2722 37.56 5955 | -21.99 ap P
2 0.3260 10.34 20.89 31.23 4955 | -18.32 AVG P
3 0.6460 10.31 27.70 358.01 56.00 | -17.99| QP P
4 0.6460 10.31 21.49 31.60 46.00 | -14.20( AVG P
] 0.7620 10.32 2878 39.10 56.00 |-16.90| QP P
6 0.7620 10.32 18.18 28.50 46.00 | -17.50( AWVG P
T 16.2260 11.04 3523 46.27 6000 |-1373] QP P
8 16.2260 11.04 2815 39.19 5000 | -10.81 AVG P
9 18.2420 11.12 36.13 47.25 6000 |-1275| QP P
10 18.2420 11.12 2933 40.45 50.00 955 | AVG P
11 21.6620 11.27 34.73 46.00 60.00 |-14.00 ap P
12 21.6620 11.27 2833 39.60 50.00 | -1040( AVG P

Note: Level = Reading + Factor

Margin = Level — Limit
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4.6 Test Photographs

Front View

Rear View
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097

5. Test of Radiated Emission

5.1 Test Limit

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement. If the transmitter measurement is based on the maximum conducted output power,
the attenuation required under this paragraph shall be 30dB instead of 20dB. In addition, radiated
emissions which fall in section 15.205(a) the restricted bands must also comply with the radiated
emission limit specified in section 15.209(a).

Frequency Field Strength Measurement Distance
(MHz) (microvolt/meter) (meters)

0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30~ 88 100
88 ~ 216 150
216 ~ 960 200
Above 960 500

5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method and
reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

i. “Cone of radiation” has been considered to be 3dB bandwidth of the measurement antenna.

Cerpass Technology Corp. Issued date : Sep. 03, 2013
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

5.3 Typical Test Setup

For radiated emissions below 30MHz

1
Metal Full Soldered Ground Plane

For radiated emissions above 30MHz

RX Antenna

EUT

Metal Full Soldered Ground Plane

Spectrum Analyzer
| Receiver

Spectrum Analyzer

/ Receiver G

Above 10 GHz shall be extrapolated to the specified distance using an extrapolation factor of
20 dB/decade from 3m to 1m.
Distance extrapolation factor = 20 log (specific distance [3m] / test distance [1m]) (dB);
Limit line = specific limits (dBuV) + distance extrapolation factor [9.54 dB].

5.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. Serial No. |Calibration Date| Valid Date
Amplifier Agilent 8447D 2944A10531 2012/10/17 2013/10/16
Bilog Antenna Schaffner CBL6112B 2840 2013/03/27 | 2014/03/26
Emi Receiver R&S ESCI 100443 2013/01/15 2014/01/14
Spectrum Analyzer R&S FSP40 100219 2012/09/13 | 2013/09/12
Horn Antenna EMCO 3115 31601 2012/09/13 2013/09/12
Preamplifier EMC EMC012635 980029 2012/09/12 | 2013/09/11
Preamplifier Agilent 8449B 3008A01954 | 2013/03/07 | 2014/03/06
Loop Antenna EMCO 6507 40855 2012/11/23 2013/11/22

5.5 Test Result and Data (9kHz ~ 30MH2z)
The 9kHz - 30MHz spurious emission is under limit 20dB more.
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5.6 Test Result and Data

Power . | AC 120V Pol/Phase . | VERTICAL
Modulation Type | 802.11g Temperature :125°C
Operation Channel : |1 Humidity 1| 65 %
Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa
Antenna : | PCB Antenna Adapter 1 | S11C00
. Level (dBuV/m) Date: 2013-08-27
(CLASS-B
I
7
40 : | 2 3 4 5 | g1 HIp |
039 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Resultc Limit Margin Remarlk Pos Pos
MH=z dBuV dB/m dBuV/m dBuV/m dB cm Deg
i 34.13 38.58 2,12 36.48 40.00 -3.54 QF 100 360
2 93.8 49.20 -9.28 39.92  43.50 -3.58 QP 100 360
3 124.88 44.32 -4.,91 39.41 43.50 -4.09 QP 100 360
4 166.13 49,21 -10.34 38.87 43.50 -4 ,63 QP 100 360
§  180.15  45.00 -5.18 30.85 43,50 -3.65 QP 100 360
6 214.80 46.08 -6.99 39.09  43.50 -4.41 QP 100 360
7 300.05 49,89 -2.47 41.42 46.00 -4 .58 QP 100 360
HNotes

1. Result = Head Value + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quas=si-peak
detection at frequency below 1GHz.

4, All below 1GHz configurations are pretested among available
202.11b/g/n mode= and found that the worat cases are on channel 1
of B02.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.

5. Tha data is worsse cass,

O
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.*\/ CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power . | AC 120V Pol/Phase . | VERTICAL
Modulation Type | 802.11g Temperature :125°C
Operation Channel : |1 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa
Antenna : | PCB Antenna Adapter 1 | S11C00
0 Level (dBuVYim) Date: 2013-08-27
CLASS-B
401
0 300 440. 580. T20. 860. 1000
Frequency (MHz)
Read Ant Tab
Icem Freqg Valus Factor Resulc Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV,/m dB cm Deg
1 420.40 47.61 -5.52 4z .09 46.00 -3.01 QF 100 ]
2 450.50 50.58 -7.61 42.87 46.00 -3.03 QP 100 0
3 539.40 40.36 1.31 41.a7 46.00 -4.33 QP 100 s}
4 €01.00 39.54 2.60 42,14 46.00 -3.886 QF 100 0
5 £60.50 43.85 -1.03 42.82 46.00 -3.18 QP 100 o]
] 720.00 35.67 6.41 42 .08 46.00 -3.92 QF 100 0
7 840.40 31.8%9 9.17 41.06 46.00 -4,_94 RQF 100 ]
Notes
i. Result = RHead Value + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4, All below 1GHz configurations are pretested among available
B02.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.
5. The data is worss cCase.
Cerpass Technology Corp. Issued date : Sep. 03, 2013
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase . | HORIZONTAL
Modulation Type | 802.11g Temperature :125°C
Operation Channel : |1 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa
Antenna : | PCB Antenna Adapter 1 | S11C00
L Level ([dBuVim) Date: 2013-08-27
CLASS-B
r 5 5
40 ! 1 : F— — -__ -
930 85. 140. 195 250. 305
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pos Pas
MiHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
166.95 53.30 -14 .28 39.02 43.50 -4 _48 QF 100 360
2 179.8 56.75 -21.10 35.65 43.50 -7.85 Peak 100 360
3 197.20 54.65 -19.37 35.28 43.50 -8.22 Peak 100 360
4 214.80 52.79 =-16.46 3&.33 43.50 T+17 Peak 100 360
5 250.00 55.15 -13.52 41.63 46,00 -4,37 RE 100 360
€ 300.05 55.07 -12.08 42.99  46.00 -3.01 QP 100 360
Notes:
1. Result = Read Value + Factor

2. Factor = AEntenna Factor + Cable Loss - BEmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency be=low 1GH=z.

4. All below 1GHz configurations are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of B0Z2.11g & n20 mode and Chanmnel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.

5. The data is worse case.
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Power . | AC 120V Pol/Phase . | HORIZONTAL
Modulation Type | 802.11g Temperature :125°C
Operation Channel : |1 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa
Antenna : | PCB Antenna Adapter 1 | S11C00
20 Level {dBuVim) Date: 2013-08-27
CLASS B
1 : 3 4 5 5 - 8
40 — s —t
%300 440. 580. 720. 260. 1000
Frequency (MHz)
Read Ant Tab
Item Freqg Valus Factor Result Limit Margin Eemark Poa Fos=
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
3 361.60 53.10 =11.08 42 .02 4¢.00 -3.98 QP 100 ]
2 450.50 46.98 —4.63 42.35 46.00 -3.65 QF 100 0
3 541.50 40.32 1.76 42.08 46.00 -3.92 QF 100 0
4 01.00 40.39 £2.12 42 .51 46.00 -3.49 QP i00 0
5 660.50 42.18 —-0.34 41.84 46.00 -4.16 QP 100 0
6 720.00 37.67 4.17 41.84 46.00 -4.16 QP 100 0
7 781.60 35.69 4.54 40.23 4§8.00 -5.77 QP 100 0
8 840.40 33.19 8.52 41.71 4€.00 =4, 20 QF 100 0
Notes=
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resplution bandwidth of test receiver/spectrum analyzer i=s 120KH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4. A1l below 1GHz configurations are pretested among available
£02.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & nZ20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.
5. The data is worse case.
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Power AC 120V Pol/Phase VERTICAL
Modulation Type 802.11b Temperature 25°C
Operation Channel 1 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna PCB Antenna Adapter S11C00
2 Level (dBuVim) Date: 2013-08-27
CLASS-B
CLASS-B (AVG
E4 1 B (AVG)
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Resulc imit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4824.08 42.13 2.24 50.97 74.00 -23.03 Peak 100 0
Notes:

1. Result = Head Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidcth of test receiver/spectrum analvzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is 1MHz
and video bandwidth i= 3MHz (detector sample mode) for Average
detection at frequency above 1GH=z.

€. The other emissions is teco low to be measured.

7. The data is worse case,
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Report No.: TEFI1306097

Power AC 120V Pol/Phase HORIZONTAL
Modulation Type 802.11b Temperature 25°C
Operation Channel 1 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna PCB Antenna Adapter S11C00
— Level (dBuVim) Date: 2013-08-27
lCLASS-B
CLASS-B (AVG)
4 T
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Ant Tab
Item Freg Value Factor Result Limit Margin Remark Fos Posa
MHz dBuV dB/m dBuV/m dBuV,/m dB cm Deg
1 4823.83 94 2,824 49.78 74.00 -24.32 Peak 100 0

1. Resulrt = Head Value + Factor
2. Factor = Antenna Factor 4+ Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyvzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i= 3MHz for Peak detection at freguency above

1GHz.
. The resoluticon bandwidth of test receiver/spectrum analyzer is 1MHz
(detector sample mode) for Average

wn

and wvideao
detection
6. The other emissions is

bandwidth is 3MHz
at frequency abowve 1GHz.
too low to

7. The data i= worse case.

be measured.
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Power AC 120V Pol/Phase VERTICAL
Modulation Type 802.11b Temperature 25°C
Operation Channel 6 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna PCB Antenna Adapter S11C00
107 Level (dBuV/m) Date: 2013-08-27
CLASS-B
54 4 CLASS-B (AVG)
l:l1l!)l.')(3 5800. 10600. 15400. 20200 25000
Frequency (MHz)
Read Ant Tab
Item Fregq Valune Factor Result Limit Margin Remark Pos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4874.37 42.41 9.03 51.44 74.00 -22.58 Feak 100 0
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-paak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak decection at frequency abave
1GHz.

5. The resoclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector =sample mode) for Average
detection at freguency abowve 1GHz.

6. The other emissions is too low to be measured.

7. The data is wor=e cass,
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Power AC 120V Pol/Phase HORIZONTAL
Modulation Type 802.11b Temperature 25°C
Operation Channel 6 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna PCB Antenna Adapter S11C00
Level (dBuV/im) Date: 2013-08-27
107
CLASSB
CLASS-B (AVG)
54 T
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Resnltc Limit Margin Remark Fos Fos
MHz dBuV dB/m dBuV/m dBuV/m dBs cm Deg
: 4 4873.66 41.79 9.03 50.B2 T4.00 -23.18 EBeak 100 0
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and wvideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and viden bandwidth is 3MEz (detcector samnle mode) for Average
detection at Ifrequency above 1GHz.

€. The other emissions is toco low to be measured.

. The data is worse case,
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Power . | AC 120V Pol/Phase . | VERTICAL
Modulation Type : | 802.11b Temperature :125°C
Operation Channel : | 11 Humidity 1| 65 %
Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1000 hPa
Antenna : | PCB Antenna Adapter 1 | S11C00
107 Level (dBuvVim) Date: 2013-08-27
CLASS-B
4 CLASS-B (AVG)
54 f
0 1000 5800, 10600. 15400. 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Resunlt Limit Margin Remark Fos Pos
MHz dBuV dB/m dBuV/m dBuV/m ds cm Deg
1 §923.98 41 .98 9.21 51.1%9 74.00 -22.81 Feak 100 0
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyvzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i= 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i= 3MEz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured.

7. The data i=s worse case.
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Power AC 120V Pol/Phase HORIZONTAL
Modulation Type 802.11b Temperature 25°C
Operation Channel 11 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna PCB Antenna Adapter S11C00
= Level {dBuV/m) Date: 2013-08-27
CLASS-B
CLASS-B (AVG
5 : LASS-B (AVG)
01000 5800. 10600. 15400, 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Po= Pos
MH=z dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4923.92 41.58 9.21 50.79 T4 .00 -23.21 Feak 100 0
Hotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resoclution bandwidth of teat receiver/spectrum analvzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i=s 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured.

7. The data is worse case,
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Power AC 120V Pol/Phase VERTICAL
Modulation Type 802.11g Temperature 25°C
Operation Channel : |1 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna PCB Antenna Adapter S11C00
Level (dBuV/m) Date: 2013-08-27
107
CLASS.B
64 4 CLASS-B (AVG)
0 1000 5800. 10600. 15400, 20200. 25000
Frequency (MHz)
Read Ant Tab
tem Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV,/m dB cm Deg
3 4823.65 42 .35 2.84 51.19 T4 .00 -22 .81 Peal 100 0
Notes
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and viden bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resoclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz.

5. The resclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low toc be measured.

7. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase HORIZONTAL
Modulation Type 802.11g Temperature 25°C
Operation Channel 1 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna PCB Antenna Adapter S11C00
i Level {dBuVim) Date: 2013-08-27
CLASS B
CLASS-B (AVG)
54 T
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pos Fos
MHz dBuV dB/m dBuV/m dBuV/m ds cm Deg
i 4823.81 41.37 g.84 S0.21  74.00 -23.79 Peak 100 0
Notes

1. Result = Head Value + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4., The resolution bandwidth of test receiver/spectrum analvzer is 1MHz
and video bandwidth i= 3MHz for Feak detection at fregquency above
iGHz.

5. The resolution bandwidth of test receiver,/spectrum analvzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is5 too low to be measured.

7. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase VERTICAL
Modulation Type 802.11g Temperature 25°C
Operation Channel 6 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna PCB Antenna Adapter S11C00
ot Level (dBuV/m) Date: 2013-08-27
.CLRSS-B
LASSB (AV
54 y C (AVG)
0 1000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Resulc Limit Margin Remark Fos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4873.64 41.61 3.03 50.64 74.00 -23.36 Peak 100 0
Notes

1, Resultrt = Read Value + Factor

2. Factor =
3

Antenna Factor + Cable Loss — Amplifier

. The resclution bandwidth of test receiver/spectrum analvzer is 120KHz
and video bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i=s 3MHz for Peak detection at frequency above

1GHz.

5. The resclution bandwidth of test receiver/spectrum analvzer is 1MH=z

and viden bandwidtch
detection at frequency
€. The other emissions is
worse case,

7. The data i=

3MH=
abow
Too

i=

(decector sample mode) for Rverage
e 1GHz.
low to be measured.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase HORIZONTAL
Modulation Type 802.11g Temperature 25°C
Operation Channel 6 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna PCB Antenna Adapter S11C00
S Level (dBuVim) Date: 2013-08-27
CLASSB
CLASS-B AV
54 ' (AVG)
% 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MH=z dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4873.52 41.486 9.03 50.49 74.00 -23.51 Peak 100 0
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak dertection and Quasi-peak
detection at frequency below 1GHz.

4. The resclution bandwidth of test receiver/spectrum analyzer is 1MHz
arnd video bandwidth is 3MHz for Peak detection at frequency above

1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
(detector sampla mode) for Average
detection at frequency above 1GHz.

and video bandwidth is

6. The other emissions is

7. The data is worse cass,

3MHZ

toao low tc be measured.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power . | AC 120V Pol/Phase . | VERTICAL
Modulation Type | 802.11g Temperature :125°C
Operation Channel : | 11 Humidity 1| 65 %
Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1000 hPa
Antenna : | PCB Antenna Adapter 1 | S11C00
1 7LE!.’(-!-I (dBuV/m) Date: 2013-08-27
CLASS-B
LASS-B (AW
54 4 C (AVG)
0 1000 5800. 10600. 15400. 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Facrtor Resulc Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4923.64 42.43 9,21 51.64 74.00 -22.36 Feak 100 0
Notes

1. Re=sult = Read Value + Facrtor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The rescluticon bandwidth of test receiver/spectrum analvzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

€. The other emissions is too low to be measured.

7. The data 1= wWorse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase . | HORIZONTAL
Modulation Type | 802.11g Temperature :125°C
Operation Channel : | 11 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1000 hPa
Antenna : | PCB Antenna Adapter 1 | S11C00
- Level (dBuVim) Date: 2013-08-27
.CLASS-B
CLASS-B (AVG)
54 1
0 1000 5800, 10600. 15400, 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit !-L;-.rgin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4973.51 41.70 9.21 50.81 74.00 -23.08 Peak 100 0
Notes

1. HBesnlt = Read Value + Factor

2. Factor = Antenna Factor + Cable Lozs — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth i= 300kH=z for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resclution bandwidth of test receiver/spectrum analyzer is 1IMHz
and video bandwidth i=s 3MHz for Peak detection at fregue=ncy above
1GHz.

5. The resclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured.

7. The data i= worse case,
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“#” CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase VERTICAL
Modulation Type 802.11n HT20 Temperature 25°C
Operation Channel 1 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1020 hPa
Antenna PCB Antenna Adapter S11C00
. Level (dBu\/m) Date: 2013-08-27
CLASSB
[ 8
a0 | 2 3 5 6 |
. L]
030 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Rasultr Limit Margin Remark Pos Pos

dB/m dBuV/m

1

2 93.25 49.11
3 124.88 42.51
4 166.95 49.53
5 180.70 45.70
& 214.80 46.66

36
39

37T.

.62
.93
60
95
.54
.67

ag

dBuV/m dB

40.00 -3.38 QP
43.50 =F:57 QP
43.50 -5.90 QP
43.50 =5.08 QP
43.50 -3.96 QP
43.50 -3.83 QP

£

oo -3.11 QP

100 360
100 360
100 360
100 360
100 360
100 360
100 360

1. Re=ult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resclution bandwidth of test receiver/spectrum analvzer is 120KHz
and videon bandwidth is 300kHz for Peak detection and Quasi-psak
detection at frequency below 1GHz.

4. All below 1GHz configurations are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.

5. The data is worze case,.
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."\/ CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power . | AC 120V Pol/Phase : | VERTICAL
Modulation Type 1 802.11n HT20 Temperature :125°C
Operation Channel : |1 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa
Antenna : | PCB Antenna Adapter 1 | S11C00
Level (dBuV/m) Date: 2013-08-27
CLASS-B
1 2 3 4 5 b T
40 - ™ } T | i
0300 440. 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Pos Pas
MH=z dBuV dB/m dBuV/m dBuV/m dB cm Deg
T 420,40 47 .63 =-5.52 42.11 46.00 -3.89 RP 100 0
2 451.580 49.48 =TTy 41.69 46,00 —~4.31 QP 100 0
3 540.80 39.73 1.53 41.26 46.00 -4.74 QP 100 0
4 601.00 39.78 2.60 42 .38 4§.00 -3.62 QP 100 o
5 658.40 42.24 =1.01% 41.23 4€.00 e QP 100 0
6 740,00 36.59 6.41 43.00 46.00 -3.00 [#] 3 100 0
7 840,40 32.91 9.17 42 .08 4g.00 =3.82 QP 100 0
HNotes
1. Re=ult = Read Valu= + Factor
2. Factor = Antenna Factor + Cable Loss - Emplifier
3. The rescluticn bandwidth of test receiver/spectrum analyzer is 120KHz
and videp bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4. All below 1GHz configurations are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.
5. The data i= worssa case,
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase . | HORIZONTAL
Modulation Type 1 802.11n HT20 Temperature :125°C
Operation Channel : |1 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa
Antenna : | PCB Antenna Adapter 1 | S11C00
Level (dBuV/m) Date: 2013-08-27
CLASS-B
[ 5 -
I | 1 5 3 4
930 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Fos Fos
MH=z dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 i66.958 51.61 -14.28 37.33 43.50 -6.17 Peak i0o 360
2 180.70 55.53 -21.01 34.52  43.50 -£.98 Peak 100 360
3 187.20 55.0% -19,37 35.72 43.50 -T.78 Peak 100 360
q 214 .80 52.98 -16.498 36.52 43.50 -6.98 Peak 100 360
5 250.00 54.58 -13.52 41.07 00 -4.83 QP 100 360
€ 300.05 54.56 -12.08 42.48 6.00 -3.52 QP 100 360
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - AEmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. All below 1GHz configurations are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of B02.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.

5. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase . | HORIZONTAL
Modulation Type 1 802.11n HT20 Temperature :125°C
Operation Channel : |1 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa
Antenna : | PCB Antenna Adapter 1 | S11C00
" Level (dBuV/m) Date: 2013-08-27
CLASS B
i 2 3 4 5 6 y 8
40 T
%300 440. 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tab

Item Frag Value Factor Result Limit Margin Remark Pos Pos

MHz dBuV dB/m dBuV/m dBuV/m ds cm Deg
1 361.60 54 .00 -11.08 47 .92 4§.00 -3.08 QF 100 0
2 450.50 46.72 -4,63 42,09  46.00 -3.91 QF 100 0
3 539.40 39.66 1.38 41.0% 46.00 -4 .96 QP 100 0
4 601.00 39.98 2:12 42.1 46.00 -3.90 QF 100 0
5 660.50 42.71 -0.34 §2.37 46.00 -3.63 QF 100 0
8 720.00 37.55 4.17 41.72 46.00 -4.28 QP 100 0
7 781.60 35.74 4,54 4p.28  46.00 =572 QP 100 0
8 840.40 33.65 8.52 42.17 46.00 -3.8 QP 100 0

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The re=molution bandwidth of test receiver/spectrum analyzsr is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, A1l below 1GHz configurations are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Cnly worst case
data concluded above were pressnted in thi=s test report.

5. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

o
©

Power AC 120V Pol/Phase VERTICAL
Modulation Type 802.11n HT20 Temperature 25°C
Operation Channel 1 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna PCB Antenna Adapter S11C00
s Level (dBuVim) Date: 2013-08-27
CLASS-B
CLASS-B (AVG
54 : LASS-B{ )
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limitc Margin Remark os Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4823.75 41.84 .84 50.48 74.00 -23.52 Peak 100 0
Notes:

1. Be=plt = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth cof test receiver/spectrum analyzer is 120KHz
and video bandwidth is=s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz.

5. The resclution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured.

7. The data i=s worse cass,

Cerpass Technology Corp. Issued date : Sep. 03, 2013
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 1 42 of 125
FCCID . ZXPTGB102



o
©

CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase HORIZONTAL
Modulation Type 802.11n HT20 Temperature 25°C
Operation Channel 1 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna PCB Antenna Adapter S11C00
St Level (dBuVim) Date: 2013-08-27
.CLASS-B
ASS-B (AVG
& ; CLASS-B (AVG)
01000 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Faos FPos
MHz dBuV dB/m dBuV/m dBuV/m ds cm Deg
: 4R24 .29 41.77 B.B4 50.61 4 .00 -23.39 100 o

1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3

. The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-psak
detection at frequency below 1GHz.

4, The resclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidcth is=s 3MHz for Peak detection at freguency above

1Giz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MH=z
detection at fregquency abowve 1GHz.

€. The other emissions is too low to be measured.

7. The data is worse case.

(detector sample mode) for Average
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

o
©

Power AC 120V Pol/Phase VERTICAL
Modulation Type 802.11n HT20 Temperature 25°C
Operation Channel 6 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna PCB Antenna Adapter S11C00
Level (dBu\Vim) Date: 2013-08-27
107
CLASS-B
CLASS-B (AVG)
54 T
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freag Value Factor Result Limic Margin Remark Pas Fosa
MHz dBu’ dB/m dBuV/m dBuV/m dB cm Deg
1 4873.79 41.27 9.03 50.30 4.00 -23.70 Peak 100 0
Notes

1. Reaplt = Read Value + Factor

Factor = Antenna Factor + Cable Loss - Amplifier

2
3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz

and video bandwidth is 300kHz for Peak detection and Quasi-peak

detection at frequency below 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz

and video bandwidth is 3MHz for Peak detection at frequency above

1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz

and viden bandwidch i=

3MHZ

detection at frequency above 1GHz.

6. The other emissions is

T. The data i3 wor=e case.

too low to be measured.

(detactor sample mode} for Average
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“"\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power . | AC 120V Pol/Phase . | HORIZONTAL
Modulation Type 1 802.11n HT20 Temperature :125°C
Operation Channel : | 6 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1000 hPa
Antenna : | PCB Antenna Adapter 1 | S11C00
07 Level (dBuV/m) Date: 2013-08-27
CLASS-B
CLASS-B (AVG)
54 1
n1DDD 5800. 10600. 15400, 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Fos Pos
MHz d8uV dB/m dBuV/m dBuV/m dB cIm Deg
3 4874 .42 41.55 9.03 50.58 74.00 -23.42 Feak 100 0
Notes
1., Resuylt = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHzZ.
5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and viden bandwidth ia 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.
6. The other emissions is tooc low to be measured.
7. The data i=s worse case,
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase VERTICAL
Modulation Type 802.11n HT20 Temperature 25°C
Operation Channel 11 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna PCB Antenna Adapter S11C00
107 Level (dBuVim) Date: 2013-08-27
CLASS B
CLASS-B (AVG
54 T }
l]1th!{) 5800. 10600. 15400. 20200 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Re=sult Limit Margin Remark Pos Paos
MHz dBuVv dB/m dBuV/m dBuV/m dB cm Deg
1 4923.99 41.28 9.21 50.49 74,00 -23.51 Feak 100 0
Hotes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.
4, The resclution bandwidth of test receiver/spectrum analyzer ia 1MHz
and video bandwidth is 3MHz for Feak detection at frequency above
1GH=z.
5. The resclution bandwidth of test receiver/spectrum analvzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.
€. The other emissions is too low to be measured.
7. The data is worse case,
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase HORIZONTAL
Modulation Type 802.11n HT20 Temperature 25°C
Operation Channel : | 11 Humidity 65 %
Test Date . | Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna PCB Antenna Adapter S11C00
Level (dBuV/m) Date: 2013-08-27
107
CLASS-B
CLASS-B (AVG)
54 T
0 1000 5800. 10600, 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Pos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4923.91 41.09 L 4 ! 50.30 74.00 -23.70 Feak 100 0
Notes

Result = Fead Value + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz

and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth i=s 3MHz for Peak detection at frequency above
1GHz.

. The resoclution bandwidth of teat receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at Ifrequency above 1GHz.

6. The other emissions is too low to be measured.

7. The data is worse case.

i
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.“'\/ CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power . | AC 120V Pol/Phase . | VERTICAL
Modulation Type : | 802.11n HT40 Temperature :125°C
Operation Channel : | 3 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa
Antenna : | PCB Antenna Adapter 1 | S11C00
20 Level (dBu\/m) Date: 2013-08-27
CLASS-B
I
&
a0 2 3 +—3 6 - +—
030 85. 140. 195. 250. 305
Fregquency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Fos Pos=
MHz dBuV dB/m dBuV/m dBuV,/m dB cm Deg
1 34.1i3 39.08 -2.12 36.986 40,00 =-32.,04 QF i00 360
2 51.88 8.37 —-£.93 39.44 43.50 —4.06 QP 100 360
3 124.88 43.16 -4.91 38.25 43.50 =-5.25 QP 100 360
4 166.95 49 .22 =11.0%9 38.13 43.50 -5.37 QF 100 360
5 180.70 46.36 -6.16 40.20 43.50 -3.30 QP 100 360
& 214.80 46.58 -6.9% 39.59 43,50 -3.81 QP 100 360
7 300.05 49.48 —-8.47 41.01 46.00 -4 .89 QP 100 360
Notes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KH=z
and video bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.
4. All below 1GHz configurations are pretested among available
802.11b/g/n mode= and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.
5. The data is worse case,.
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.“\/ CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power . | AC 120V Pol/Phase . | VERTICAL
Modulation Type : | 802.11n HT40 Temperature :125°C
Operation Channel : | 3 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa
Antenna . | PCB Antenna Adapter : | S11C00
Level (dBuVim) Date: 2013-08-27
CLASS B
1
2 3 4 5 ] 7
40 T q
o 300 440. 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tab
ITtem Freg Value Factor Result Limit Margin Remark Pos Fos
MHz dBuV dB/m dBuV/m dBuV./m dB cIm Deg
i 420.40 4g .48 =5.52 42 .98 45.00 =3.04 QP 10D 0
2 450.50 40.8 —7.681 42.19 46.00 -3.8 QP 100 0
3 539.40 39.67 1.31 40.98 46.00 -5.02 QP 100 0
4 601.00 35.49 2.60 42 .09 46,00 -3.81 QP 100 0
5 660.50 43.23 -1.03 42.20 46.00 -3.8 QP 100 o
6 720.00 36.07 6.41 42.48 46.00 -3.52 QP 100 0
7 B40.40 31.26 9.17 40 .43 46.00 -5.57 QF 100 0
Hotes
1. Result = Read Value + Factor
2 Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Feak detection and Quasi-psak
detection at frequency below 1GHz.
4. All below 1GHz configurations are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.
5. The data is worse case,
g
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase . | HORIZONTAL
Modulation Type : | 802.11n HT40 Temperature :125°C
Operation Channel : | 3 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa
Antenna : | PCB Antenna Adapter 1 | S11C00
Level (dBuVim) Date: 2013-08-27
CLASS-B
[ G
40 3
| [ -
I | | 1 D .
%30 85, 140. 195, 250. 305
Frequency (MHz)
Read Ant Tab
Item Freqg Valus Factor Resulc Limit Margin Remarlk Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg

1 166.95 51.12 -14.28 36.84  43.50 -6.66 Peak 100 360

2 180.70 55.52 -21.01 34,51 43,50 -£.99 Peak 100 360

3 197.20 54.3%9 -138.37 35.02 43.50 -8.48 Peak 100 360

4 214,80 53.58 -16.46 37.12  43.50 -6.38 Peak 100 360

5 250.00 54.24 -13.52 40.72 46,00 -5.28 QE 100 360

& 300.05 54.77 -12.08 42,69 46.00 -3.31 QP 100 360

Notes

1. Result = Read Value + Factor

2. Factor = hntenna Factor + Cable Loss - Bmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
decection at frequency below 1GH=z.

4. All below 1GHz configurations are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of B02.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this tesat report.

5. The data is worse case.

O
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."\/ CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power . | AC 120V Pol/Phase . | HORIZONTAL
Modulation Type : | 802.11n HT40 Temperature :125°C
Operation Channel : | 3 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa
Antenna : | PCB Antenna Adapter 1 | S11C00
80 Level (dBuVim) Date: 2013-08-27
CLASSB
1 2 3 4 9 ] 7 8
%300 440, 580, 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Resulc Limit Margin Remark Pos Pas
MH=z dBuV dB/m dBuV/m dBuV/m dB cIa Deg
 § 361.60 54.07 =11.08 42 .99 46.00 -3.01 QF 100 0
2 450.50 47.26 -4.63 42.63 46.00 -3.37 QP 100 0
3 541.50 39.80 1.76 41.56 46.00 -4.44 QP 100 0
4 601.00 40.31 2.12 42 .43 46.00 -3.57 QP 100 0
5 660,50 43.32 -0.34 42.98 46.00 -3.02 QP 100 0
6 720.00 38.35 4.17 42.52 46.00 -3.48 QP 100 0
7 779.50 36.45 4,18 40.63 46.00 -5.37 QP 100 0
8 840.40 33.13 B8.52 41.65 46.00 =4 .35 RP 100 0
Noteas=:
1. Re=sult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - AEmplifier
3. The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4, All below 1GHz configurations are pretested among availabls
802.11b/g/n modes and found that the worst cases are on channel 1
of 802.1i1g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were pressnted in this test report.
5. The data iz worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase VERTICAL
Modulation Type 802.11n HT40 Temperature 25°C
Operation Channel : | 3 Humidity 65 %
Test Date . | Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna PCB Antenna Adapter S11C00
Level (dBuV/im) Date: 2013-08-27
107
CLASS B
S " CLASS-B (AVG)
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor R=sult Limit Margin Remark Fos Pos
MHz dBuV dB/m dBuV/m dBuV/m dBs cm Deg
1 444,11 41.43 B.92 50.35 T4 .00 -23.65 Feak i00 g
Notes

1. Resplt = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz

and video bandwidch is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidtch i=s 3MHz for Peak detection at frequency above
1GHz.

. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions i=s tooc low to be measured.

7. The data is worse case.

(3]
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase . | HORIZONTAL
Modulation Type : | 802.11n HT40 Temperature :125°C
Operation Channel : | 3 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1000 hPa
Antenna : | PCB Antenna Adapter 1 | S11C00
Level (dBuV/m) Date: 2013-08-27
107
-CLASS-B
it . CLASS-B (AVG)
0 1000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)

Read Ant Tab

Item Freq Value Factor Resulrt Limirt Margin Remark Fos Pos

MHz dBuV dB/m dBuV/m dBuV,/m dB cm Deg
1 4844 .47 41.14 R.92 50.06 T4 .00 -23.94 Feak 100 0
Naotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth i= 300kHz for Feak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at fregquency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i=s 3MHz (detector sample mode) for Average
dectection at frequency above 1GHz.

€. The other emissions is too low to be measured.

7. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase : | VERTICAL
Modulation Type : | 802.11n HT40 Temperature :125°C
Operation Channel : | 6 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1000 hPa
Antenna : | PCB Antenna Adapter : | S11C00
o7 Level (dBuVim) Date: 2013-08-27
CLASS-B

CLASS-B (AVG)

54 T
0 1000 5800, 10600. 15400, 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factar Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
3 4873.63 41.41 2.03 S0.44 74,00 -23.56 Feak 100 0
Notes

1. Resplt = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidcth of test receiver/spectrum analyzer is 120KHz
and video bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz.

5. The resclution bandwidth of test receiver/spectrum analvzer is 1MHz
and video bandwidth is 3MHz (detector =ample mode) for Average
detection at freguency above 1GHz.

. The other emissions is too low to be measured.

7. The data is worse case.

o
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase HORIZONTAL
Modulation Type 802.11n HT40 Temperature 25°C
Operation Channel : | 6 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna PCB Antenna Adapter S11C00
107 Level (dBuVim) Date: 2013-08-27
CLASS B
CLASS- B (AVG
54 1 f )
9 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Itam Freg Value Factor REasultc Limit Margin Bemark Pos= Eoa
MHz dBuV dB/m dBuV/m dBuV/m dBs cm Deg
1 4873.95 41,70 9.03 50.73 74.00 -23.27 Peak 100 0
Notes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz

. The other
. The data is worzs case.

and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

The resclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz2.

. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z

and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.
emissions is too low to be measured.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase : | VERTICAL
Modulation Type : | 802.11n HT40 Temperature :125°C
Operation Channel : |9 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1000 hPa
Antenna : | PCB Antenna Adapter 1 | S11C00
Level (dBuVim) Date: 2013-08-27
lCLASS-B
CLASS-B(AVG
K 4 55.B (AVG)
0 1000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Pos Pos
MH=z dBuV dB/m dBuV/m dBuV/m dB I Deg
i 49303.84 41.85 9.14 50.79 74.00 -23.21 Peak 100 s
Hotes

i. Result = REead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The rescluticn bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analvyzer is 1MHz

and video bandwidth is 3MHz for Feak detection at frequency above

1GH=z.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz

and video bandwidth i= 3MHz (detector sample mode) for Average

detection at frequency above 1GHz.

6. The other emisaions is too low to be measured.

7. The data is worase case,

i
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase . | HORIZONTAL
Modulation Type : | 802.11n HT40 Temperature :125°C
Operation Channel : |9 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1000 hPa

Antenna : | PCB Antenna Adapter 1 | S11C00
L Level (dBuVim) Date: 2013-08-27
CLASS.B
i . CLASS-B (AVG)
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)

Read Ant Tab

Item Freqg Value Factor Easult Limit Margin Remark Fas Fos

MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4904.30 41.40 9,15 5S0.55 74.00 -23.45 Peak 100 0
Notes

1. Besult = Eead Value + Facrtor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resclution bandwidth of test receiver/spectrum analvzer is 1MH=z
and video bandwidch is 3MHz for Peak dectection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

€. The other emissions i= tooc low to be measured.

7. The data is worae case,
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase VERTICAL
Modulation Type 802.11g Temperature 25°C
Operation Channel 1 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1020 hPa
Antenna Dipole Antenna Adapter S11C00
0 Level {dBuVim) Date: 2013-08-27
CLASS-B
|
Edb
030 85. 140. 195. 250, 305
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Hemark Fos Fos
MHz dBuV dB/m dBuV/m dBuV./m dB cm Deg
1 34.13 38.41 -2.12 36.29 40 .00 -3.71 QF 100 360
2 91.88 47.96 -8.93 39.03 43.50 =4.47 QF 100 360
3 124.88 44.36 -4.91 39.45 43.50 -4.05 QP 100 360
4 166.13 48 1§ -10.34 38.82 43 .50 -4 g8 QP 100 360
5 180.70 45.96 -6.1 39.80 43.50 -3.70 QP i00 360
@ 214.80 449.64 -6.99 37.65 43.50 -5.85 QP 100 380
7 300.88 49_.15% -8.39 40.78 46.00 -5.24 QP 100 360
Notes:
i. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resoclution bandwidth of test receiver/spectrum analyzer is 120KHz

and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

. All below 1GHz configurations are pretested among available

202.11h/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.

. The data i= worse case,
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.“'\/ CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power . | AC 120V Pol/Phase . | VERTICAL
Modulation Type | 802.11g Temperature :125°C
Operation Channel : |1 Humidity 1| 65%

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa
Antenna . | Dipole Antenna Adapter . | S11C00
0 Level (dBuVim) Date: 2013-08-27
CLASS-B
1 |2 3 4 5 6 -
40 | i
%300 440, 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MH=z dBuV dB/m dBuV/m dBuV/m dB cm Deg
. L 420 .40 4T7.76 =5.52 42 .24 46.00 =3.768 QP 100 9]
2 450,50 50.21 =T 81 42 .60 46.00 -3.40 QP 100 0
3 539.40 40.70 1.31 42.01 46.00 -3.99 QP 100 0
4 601.00 39.72 2.60 42 .32 46.00 -3.68 QP 100 0
5 660.50 43.13 =1.03 42.10 46.00 -3.90 QF 100 0
6 720.00 34.68 6.41 41.09 46.00 -4.91 QP 100 0
7T B40.40 31.62 9.17 40.79 45.00 =5.21 QF 100 0
Notes
1. Result = Bead Value= + Factor
2. Factor = Antenna Factor + Cable Loss - amplifier
3. The resoluticon bandwidth of test receiver/spectrum analvzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-psak
detection at frequency below 1GHz.
4, All below 1GHz configurations are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.
5. The data i= worse case,
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase . | HORIZONTAL
Modulation Type | 802.11g Temperature :125°C
Operation Channel : |1 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa
Antenna . | Dipole Antenna Adapter . | S11C00
gp Leve! (aBuVim) Date: 2013-08-27
CLASS-B
| [
40 | i = '
2
| 2 4
030 85, 140. 195 250. 305
Frequency (MHz)
Read Ant Tab
Tcem Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV./m dB cm Deg
50.87 =-14.28 36.59 43.50 -6.91 Peak 100 380
56.11 -21.01 35.10 43.50 -8.40 Beak 100 360
52.06 -19.37 32.69 43,50 -10.81 Peak 100 360
43.63 -16.46 33.17 43.50 -10.33 Peak 100 360
53.38 -13.52 39.86  46.00 -6.14 Beak 100 360
54.85 -12.08 42.77  46.00 -3.23 QP 100 360

1. Result = Read Value + Factor

2. Factor = AEntenna Factor + Cable Loss - Zmplifier

3. The resolution bandwidth of test :ece;vexfspectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, All below 1GHz configurations are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of B0Z2.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.

5. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase . | HORIZONTAL
Modulation Type | 802.11g Temperature :125°C
Operation Channel : |1 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa
Antenna . | Dipole Antenna Adapter . | S11C00
go Level (dBuVim) Date: 2013-08-27
CLASS-B
1 2 3 4 5 6 7 8
40 T
%300 440, 580, 720. 260. 1000
Frequency (MHz)
Read Ant Tab

Item Freg Valus Factor Result Limit Margin Remark Eos Fos

MH=z dBuV dB/m dBuV/m dBuV/m dB Ccm Deg
1 361.60 53.15 -11.08 42 .07 46.00 -3.93 QF 100 0
2 447.00 47.51 -5.03 42.48 46.00 -3.52 o) 100 0
3 541.50 40.00 1.76 41.76 46.00 -4.24 RP 100 0
4 601.00 40.59 Z.13 43 .71 46.00 -3.29 QP 100 0
5 660.50 42.61 -0.34 42,27 46.00 -3.73 Qe 100 0
€ 720.00 37.10 4.17 41.27 46.00 -4.73 GF 100 0
7 781.60 36.18 4.5% 40,72 46.00 -5.28 QP 100 0
8 840.40 33.44 8.52 41.96  48.00 -4.04 ge 100 0
NHotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resplution bandwidth of test receiver/spectrum analyzer is 120KH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, All below 1GHz configurations are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were pressnted in this test report.

5. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase : | VERTICAL
Modulation Type : | 802.11b Temperature :125°C
Operation Channel : |1 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1000 hPa
Antenna . | Dipole Antenna Adapter . | S11C00
3 Level (dBuV/m) Date: 2013-08-27
-CLASS-B
CLASS-B (AVG)
54 1
0 Y000 5800. 10600. 15400, 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pas Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4824.00 42.23 g.24 51.07 74.00 -22.93 Peak 100 0
Notes

1, Besult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4., The resclution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz for FPeak detection at freguency above
1GHZ.

5. The resolutior bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i= 3MHz (detector sample mode) for Average
detection at fregquency above 1GHz.

6. The other emissions is too low to be measured.

7. The dacta is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

o
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Power AC 120V Pol/Phase HORIZONTAL
Modulation Type 802.11b Temperature 25°C
Operation Channel : |1 Humidity 65 %
Test Date . | Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna Dipole Antenna Adapter S11C00
- Level (dBuV/m) Date: 2013-08.-27
CLASS-B
CLASS-B (AVG)
4 1
03000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Fos Pos
dB/m cIm Deg

a9 = 4

Resylt = Read Value + Factor

Factor = Antenna Factor + Cable Loss — Amplifier

The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidrth is 300kHz for Peak detection and Quas=si-peak

detection at frequency

The resolution bandwidth of test receiver/spectrum analyzer
and video bandwidth i=s 3MHz for Peak detection at frequency

1GHz.

The resolution bandwidth of test receiver/spectrum analyzer
(detector sample mode)

and video bandwidth i=s
detection at freguency
The other emissions is

The data is worse case.

below 1GHz.

3MH=z
above 1CGHz.
too low to be measured.

is iMH=z
above
ia 1MHz

for Average
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase : | VERTICAL
Modulation Type : | 802.11b Temperature :125°C
Operation Channel : | 6 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1000 hPa
Antenna . | Dipole Antenna Adapter . | S11C00
; Level (dBuVim) Date: 2013-08-27
CLASS-B

CLASS-B (AVG)

54 +
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Fos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4874.38 42.45 9.03 51.48 T4.00 -22.52 Feak 100 0
NHotes:
1. Result = Read Valu= + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidrth is 300kHz for Peak detection and Quasi-peak
detecticon at frequency below 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GH=z.
5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz (detector sample mode) for Average
detection at freguency above 1GHz.
6. The other emissions is too low to be measured.
7. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase HORIZONTAL
Modulation Type 802.11b Temperature 25°C
Operation Channel 6 Humidity 65 %

Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna Dipole Antenna Adapter S11C00

Level (dBuV/m)

Date: 2013-08-27

107
CLASS-B
CLASS-B (AVG)
54 1 ‘
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Fraeg Talus Factor Result Limit Margin Remark Fos Fos
MHz dBuV dB/m uV/m dBuV/m dB cm Deg
: 4 4873.35 41.94 9.03 50.97 74.00 -23.03 Feak 100 &

2. Factor =

1. Result = Read Value + Factor
Antenna Factor + Cable Loss — Amplifier

3. The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4., The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above

1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer
[detector sample mode) for Rverage

and video

bandwidth i= 3MHz

detection at frequency above 1GHz.

is 1MHz

6. The other emissions is too low to be measured.

7. The data is wors=e cass,
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase VERTICAL
Modulation Type 802.11b Temperature 25°C
Operation Channel 11 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna Dipole Antenna Adapter S11C00
407 Leve! (@BuVm) Date: 2013-08-27
CLASSB
ASS-B (AV!
” CLASS-B (AVG)
% 1000 5800, 10600. 15400, 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Valus Factor REesultc Limit Margin Eemark Fos= Eca
MHz dBuV d8/m dBuV/m dBuV,/m dBs cm Deg
1 4923 .98 41 .68 2.21 50.B9 4,00 -23.11 Peak 100 (6

1. Resylt = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resclution bandwidth of test receiver/spectrum analyzer iz 120KHz
and video bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1lGHz.

4. The resolution bandwidth of test receiver/spectrum analyzer 1is 1MHz
and video bandwidth i= 3MHz for Peak detection at frequency above

1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is 1MHz

and video bandwidth

is 3MH=z

detection at freguency above 1GHz.
6. The other emissions is too low to be measured.

(detector sample mode) for Average

7. The data is worse case,
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase HORIZONTAL
Modulation Type 802.11b Temperature 25°C
Operation Channel 11 Humidity 65 %

Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna Dipole Antenna Adapter S11C00

Level (dBuVim)

Date: 2013-08-27

CLASS-B

CLASS.B (AVG)

5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Ant Tab
Factor Re=ulc Limit Margin Remark Fos Pos
dB/m dBuV/m dBuV/m dB cm Deg
9,21 50.867 74.00 -23.33 Feak 100 0

107
54
u1ﬂﬂﬂ
Read
Item Freq Value
MHz dBuV
1 4923.82 41.48
Hotes

1. Resplt = Read Velue + Factor

2. Factor =
3

Antenna Factor + Cable Loss - Amplifier

The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Feak detection and Quasi-peak
detection at frequency below 1GHz.
4. The resclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above

1GHz.

(]

and

video bandwidth is 3MH=z

detection at frequency abowve 1GHz.

=1 o

. The other emissions is too low to be measured.
The data is worse case,.

The resolution bandwidth of test receiver/spectrum analyzer is 1iMHz
(detector sample mode) for Average
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase : | VERTICAL
Modulation Type | 802.11g Temperature :125°C
Operation Channel : |1 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1000 hPa
Antenna . | Dipole Antenna Adapter . | S11C00
Level (dBuVim) Date: 2013-08-27
107
CLASSB

CLASS-B (AVG)

54 4
01000 5800, 10600, 15400. 20200. 25000
Frequency (MHz)
Read Int Tab
Item Freqg Value Factor Result Limit Margin Remark Fos Pos
MHz dBuV dB/m uV/m dBuV/m ds cm Deg
- 4823.65 42.50 8.84 51.34 74.00 -22. 66 Feak 100 0
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz

and video bandwidth is 300kHz for Peak detection and Quasi-psak
detection at frequency bkelow 1GHz.

4. The resclution bandwidth of test receiver/spectrum analyzer is 1iMHz
and video bandwidth is 3MHz for Peak decection at freguency above
1GHz.

. The resclution bandwidth of test receiver/spectrum analvzer is iMHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions 18 too low to be measured.

7. The data is worse case.

(i3]
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase . | HORIZONTAL
Modulation Type | 802.11g Temperature :125°C
Operation Channel : |1 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1000 hPa
Antenna . | Dipole Antenna Adapter . | S11C00
Level (dBu\V/m) Date: 2013-08-27
.CLASS-B
54 ‘ CLASS-B (AVG)
0 1000 5800, 10600. 15400. 20200. 25000
Frequency {MHz)
Read Ant Tab
Item Freq Valus Factaor Result Limit Margin Remark Pos= Pos
MHz dBuV dB/m dBuV/m dBuV/m dBs cm Deg
i 4823.71 41.66 g.84 50.59 74,00 -23.50 Feak 100 0
Notes

1. Besult = Head Values + Factor

2. Factor = Antenna Factor + Cable Loss — Emplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 12Z20KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHzZ.

4, The resclution bandwidth of test receiver/spectrum analvzer is 1MHz
and video bandwidth i= 3MHz for Peak decection at frequency above
1GHz.

5. The resclution bandwidth of test receiver/spectrum analvzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

. The other emissions is toc low to be measured.

7. The data i=s worse case.

(a1}
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase VERTICAL
Modulation Type 802.11g Temperature 25°C
Operation Channel 6 Humidity 65 %

Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna Dipole Antenna Adapter S11C00

Level (dBuVim)

Date: 2013-08-27

107
CLASS-B
CLASS-B (AVG)
54 T ‘
"1000 5800. 10600, 15400, 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Fos Fos
MHz dBuV dB/m dBuV/m dBuV./m dB cm Deg
1 4873.B4 41.869 9.03 50.72 74.00 -23.28 Pealk 100 0

1. Resylt = Read Value + Facrtor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-pesak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i= 3MHz for Peak detection at freguency above
1GHzZ.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detecticn at frequency abowve 1GHz.

€. The other emissions is too low to be measured.

7. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase HORIZONTAL
Modulation Type 802.11g Temperature 25°C
Operation Channel 6 Humidity 65 %

Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna Dipole Antenna Adapter S11C00

Level (dBuVim)

Date: 2013-08-27

107
CLASS-B
CLASS-B [(AVG)
54 T
n1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Fos
MHz dBuV dB/m dBuV/m dBuV,/m dB cm Deg
1 4873.92 41_.36 %.03 50.39 T74.00 -23.61 Feak 100 i
Hotes=

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resoclution bandwidth of test receiver/spectrum analvzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz .

5. The resclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

€. The other emissions is too low to be measured.

7. The data is worse cass,
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase VERTICAL
Modulation Type 802.11g Temperature 25°C
Operation Channel 11 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna Dipole Antenna Adapter S11C00
107 Leve! (dBuVim) Date: 2013-08-27
CLASS-B
54 . CLASS-B (AVG)
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pas FPos
MH=z dBuV dB/m dBuV/m dBuV/m ds cm Deg
1 4923.84 42.53 8.21 51.74 74.00 -22.26 Feak 100 o
Hotes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resclution bandwidth of test receiver/spectrum analvzer is 120KHz

and video bandwidth i=s 300kHz for Peak detection and Quasi-pe=ak
detection at frequency below 1GHz.

4. The resclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above

1GHz.

and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency abowve 1GHz.

€. The other emissions is too low to be measured.

7. The data is worse case.

5. The resclution bandwidth of test receiver/spectrum analyzer is 1MHz
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase HORIZONTAL
Modulation Type 802.11g Temperature 25°C
Operation Channel 11 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna Dipole Antenna Adapter S11C00
- Level (dBu\V/m) Date: 2013-08-27
CLASS.B
£ : CLASS-B (AVG)
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Resnlc Limit Margin Remark FPas Pos
MH=z dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4923.81 41.91 9.21 5i.i2 74 .00 -22 .88 Feak 100 0
Notes

i. Resulr = Read Value + Facrtor

2. Factor = Antenna Factor + Cable Loss - Emplifier

3. The rescolution bandwidth of test receiver/spectrum analvzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz.

5. The resclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i=s 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

. The other emissions is too low to be measured.

7. The data is worsze case,

o
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase : | VERTICAL
Modulation Type 1 802.11n HT20 Temperature :125°C
Operation Channel : |1 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa
Antenna . | Dipole Antenna Adapter . | S11C00
o Level (dBuvim) Date: 2013-08-27
CLASS-B
I 7
40 - b | 3 4 5 &1 | | atiti=}
030 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Eemark Pos= Bos=
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg

2 34.13 38.67 =-2.12 36.55 40.00 -3.45 QP 100 360

2 89.13 47.62 -8.43 39.19  43.50 -4.31 o) 2 100 360

3 125.70 43.71 -5.38 38.33  43.50 -5.17 QF 100 360

4 166.13 48.96 =10.34 38.62 43 .50 -4 _B8 QF 100 380

5 180.70 46.02 ~6.16 39.86  43.50 -3.64 QE 100 360

6 214.80 45.862 -6.99 38.63  43.50 -4.87 QF 100 360

7 300,05 51.05 -g.4 42,58 46,00 ~3.42 QP 100 360

Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and wvideo bandwidth is 300kHz for Psak detection and Quasi-paak
detection at frequency below 1GHz.

4. All below 1GHz configurations are pretested among available
202.11b/g/n modes and found that the worsat cases are on channel 1
of B0Z2.11g & nZ0 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.

5. The data is wor=se case,
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase VERTICAL
Modulation Type 802.11n HT20 Temperature 25°C
Operation Channel 1 Humidity 65 %

Test Date Aug. 27, 2013 Atmospheric Pressure 1020 hPa
Antenna Dipole Antenna Adapter S11C00

Date: 2013-08-27

Level (dBuVim)
80

CLASS B
40 b
0 300 240. 580. 720. 860. 1000
Frequency (MHz)

Read Ant Tab
Icem Freg Value Factor Result Limit Margin Remark Paos Pas
MHz dBuV dB/m dBuV/m dBuV/m dB CcIn Deg
1 420.40 48.29 -5,52 42 .77 46.00 -3.23 QP 100 0
2 450.50 50.00 —7 .61 42.39 46,00 -3.61 QP 100 0
3 539.40 40.09 1.31 41.40 46.00 -4.60 QP 100 0
4 €01 .00 39.85 2.60 42 .55 46.00 =3.45 RQF 100 0
5 €660.50 42.17 -1.03 41.14 46.00 -4.86 QP 100 0
6 T720.00 35.45 6.491 41.86 46.00 -4.14 QP 100 0
T 78B1.8&0 38.19 2.70 40 .89 46.00 =5.11 QF 100 0
8 840.40 33.42 9.17 42.59 46.00 -3.41 QP 100 0

1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resclution bandwidth of test receiver/spectrum analyzer i=z 120KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=z.
4, A1l balow 1GHz configurations are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Onliy worst case
data concluded above werse prassanted in thia tesat raportc.
5. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase . | HORIZONTAL
Modulation Type 1 802.11n HT20 Temperature :125°C
Operation Channel : |1 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa
Antenna . | Dipole Antenna Adapter . | S11C00
o Level (dBuVim) Date: 2013-08-27
[ CLASS-B
B
3
030 85. 140. 195, 250. 305
Frequency (MHz)
Read Ant Tab
Item Freg Valus Factor Result Limit Margin Remark Pos Pos=
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 166.13 50.42 -15.18 35.24 43 .50 -B.2€6 Peak 100 360
2 180.70 55.40 -21.01 34.39  43.50 -9.11 Peak 100 360
3 1597.20 5l.1@& =-15.37 31.79 43.50 -11.71 Peak 100 360
4 214 .80 52.03 =16.46 35.57 43.50 -7.93 Peak 100 360
5 250.00 53.72 -13.52 40.20 46.00 -5.8 QE 100 360
@ 300.05 54.15 -12 .08 42.07 46.00 -3.93 QF 100 360
Neotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Emplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. All below 1GHz configurations are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.

5. The data is worse case.

O
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase . | HORIZONTAL
Modulation Type 1 802.11n HT20 Temperature :125°C
Operation Channel : |1 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa

Antenna . | Dipole Antenna Adapter . | S11C00
Level (dBuVim) Date: 2013-08-27
CLASS B

i 2 3 ) 5 6 5 5
40 . pm— — o . — e t—
%300 440, 580. 720, 860. 1000
Frequency (MHz)

Read Ant Tab

Item Freg Value Factor Result Limit Margin Remark Fos Fos=

MH=z dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 3681.60 53.79 -11.08 42.71 46.00 -3.29 %) 3 100 0
2 448,40 47,54 -4,84 42,70 46.00 -3.30 QP 100 0
3 539.40 40.13 1.38 41.51 46.00 -4.49 QF 100 0
4 €01.00 40.69 2.12 42 .B1 46.00 -3.19 QP 100 a
5  660.50 43.24 -0.34 £2.90 46.00 -3.10 oF 100 0
6 720.00 38.07 4.17 42.24  46.00 -3.76 QF 100 0
T 781.60 35.68 q.54 40.22 46.00 -5.78 QP 100 o
8 840.40 33.17 8,52 41.69 46.00 -4.31 QP 100 0

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Bmplifier

3. The respglution bandwidch of test receiver/spectrum analyzer is 120KH=z
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

9., All below 1GHz configurations are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for nd40 mode.Only worst case
daca concluded above were presented in this test report.

5. The data is worse case.
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."\/ CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power . | AC 120V Pol/Phase . | VERTICAL
Modulation Type 1 802.11n HT20 Temperature :125°C
Operation Channel : |1 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1000 hPa
Antenna . | Dipole Antenna Adapter . | S11C00
107 Level (dBuV/m}) Date: 2013-08-27
CLASSB
CLASS-B (AVG)
54 1
n1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cIm Deg
1 4823.65 41.70 B.g84 50.54 74.00 ~23.48 Feak 100 0
Notes
1. Resplt = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-psak
detection at frequency below 1GHz.
4., The resolution bandwidth of test receiver/spectrum analyzer is 1Miz
and video bandwidth is 3MHz for Peak detection at fregquency above
1GHz.
5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency abowve 1GHz.
6. The other emissions is too low to be measured.
7. The daca iz worse case,
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“w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power AC 120V Pol/Phase HORIZONTAL
Modulation Type 802.11n HT20 Temperature 25°C
Operation Channel 1 Humidity 65 %

Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna Dipole Antenna Adapter S11C00
i Level (dBuVim) Date: 2013-08-27
CLASS-B
CLASS-B (AVG
54 . L { )
01000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Re=ulc Limit Margin Eemark Fos Fos=
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 48324.10 41.47 8.84 50.31 00 -23.63  Peak 100 0
Notes:

Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Lass - Amplifier
3. The resoclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak

detection at frequency below 1GHz.

4. The resoclution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth i=s 3MHz for Peak detection at frequency above

1GHz.

5. The resclution bandwidch of test receiver/spectrum analyzer is 1Mz
and video bandwidth is 3MHz

6. The other emissions is too low to be measured.
7. The data is worse case.

(detector sample mode) for Average
detection at frequency above 1GHz.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase : | VERTICAL
Modulation Type 1 802.11n HT20 Temperature :125°C
Operation Channel : | 6 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1000 hPa
Antenna . | Dipole Antenna Adapter . | S11C00
i Level (dBuV/m) Date: 2013-08-27
CLASS.B
i ; CLASS-B (AVG)
0 000 5800, 10600. 15400, 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freag Value Factor Resulc Limit Margin Eemark Fos Pos
MHz dBuV dB/m dBuV/m dBuV/m dBs cm Deg
1 4373.B5 41,30 9,03 50.33 74.00 -23.67 Peak 100 0
Notes

. Be=ult = Read Value + Factor

Factor = Antenna Factor + Cable Loss - Amplifier
. The resoclution bandwidth of test receiver/spectrum analvzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.
4, The resclutiocn bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz.
5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at Ifrequency above 1GHz.
€. The other emissions is too low to be measured.
7. The data i= wors=se case,
Cerpass Technology Corp. Issued date : Sep. 03, 2013
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase HORIZONTAL
Modulation Type 802.11n HT20 Temperature 25°C
Operation Channel 6 Humidity 65 %

Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna Dipole Antenna Adapter S11C00

Date: 2013-08-27

Level (dBuV/m)
107

CLASS-B
CLASS-B (AVG)
54 T :
® 1000 5800, 10600. 15400, 20200, 25000
Frequency (MHz)
Read Antc Iab
Item Freg Value Factor Rasulrt Limit Margin Remaric Fos= Fos=
MHz dBuV dB/m dBuV/m dBuV/m ds cm Deg
1 4874.47 41.486 9.03 50.49 74,00 -25.51 Peak 100 0

i, Reaylt = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Implifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4., The respolution bandwidth of test receiver/spectrum analvzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i= 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

€. The other emissions ig too low to be measured.

7. The data is worse case,.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase VERTICAL
Modulation Type 802.11n HT20 Temperature 25°C
Operation Channel 11 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna Dipole Antenna Adapter S11C00
Level (dBu\Vim) Date: 2013-08-27
107
-CLﬁSS-B
CLASS-B (AVG
54 : SSB{( )
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Fos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
i 4923.93 41.72 9.21 506.93 74.00 -23.07 Peak 100 0
Notes

i. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above

1GHz.

i

and videp bandwidth i= 3MH=z

detection at frequency above 1GHz.
6. The other emissions is too low to be measured.
7. The data is worse case,

. The resolution bandwidth of teat receiver/spectrum analyzer is 1MH=z
(detector sample mode) for Average
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase HORIZONTAL
Modulation Type 802.11n HT20 Temperature 25°C
Operation Channel 11 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna Dipole Antenna Adapter S11C00
Level (dBuVim) Date: 2013-08-27
107
CLASS:B
% ) CLASS-B (AVG)
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Eos= Fo=
MHz dBuV dB/m dBuV/m dBuV,/m dB cm Deg
1 4923.83 41.05 9.21 50.26 74,00 -23.74 Peak 100 0
Hotes

1. Result = Read Value <+ Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-pesak
detection at frequency below 1GHz.

4. The resoclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz.

5. The resclution bandwidth of test receiver/spectrum analyzer is 1iMHz

and video bandwidth is
detection at frequency
. The other emissions is
7. The data i= worse case,

3MHz (detector sample mode) for Average
above 1GHz.
too low to be measured.

[0
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“#” CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase VERTICAL
Modulation Type 802.11n HT40 Temperature 25°C
Operation Channel 3 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1020 hPa
Antenna Dipole Antenna Adapter S11C00
20 Level (dBuVim) Date: 2013-08-27
(CLASS-B
_ I 7
a0l P 3 . 5 6 __ -6dp
%30 85. 140, 195, 250, 305
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pos Pos

dB/m dBuV/m
=2.12 36.29
-8.93 38.96
-4,91 38.73

-10.34 37.89
-5.06 39.84
-6.99 39.37
-8.47 42 .65

dBuV/m dB

40.00 -3.71 QP
43.50 —=4. 54 QP
43.50 -4.77 QP
43.50 -5.61 QF
43.50 -3.66 QP
43.50 -4.13 QF
46.00 -3.35 QF

cm Deg
100 360
100 360
100 360
100 360
100 360
100 360
100 360

3 g

4 166.13 48 .23
5 179.88 44.90
6 214.80 46.36
v 300.08 51.12
Notes

1. Re=sult = Read Valus + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and videp bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.
4, All below 1GHz configurations are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.
5, The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase : | VERTICAL
Modulation Type : | 802.11n HT40 Temperature :125°C
Operation Channel : | 3 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa

Antenna . | Dipole Antenna Adapter . | S11C00
Level (dBuVim) Date: 2013-08-27
CLASS B

T ]2 3 4 5 6 7
40 b
0300 440. 580. 720. 860. 1000
Frequency (MHz)

Read Ant Tab

Item Freq Value Factor Result Limit Margin Remark Pos Pos

MH=z dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 420,40 48.51 -5.52 42 .99 46.00 -3.0%1 QF 100 o
2 450.50 49.68 -7.61 42.07  46.00 -3.93 QE 100 0
3 539.40 41.37 1.31 42.68 46.00 ~-3.32 QP 100 4]
4 601,00 39.82 2,80 42 .42 46.00 -3.58 QP 100 4]
5 £62.60  43.36 -1.14 42.22  46.00 -3.78 QP 100 0
6 T720.00 35.47 6.41 41.88  46.00 -4.12 QP 100 0
7 B40.40 33.2% 9.17 42 .48 46.00 -3.54 QP 100 4]
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loas — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z20KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. All below 1GHz configurations are pretested among available
802.11bh/g/n mndeas and found that the worst cases are on channel 1
of 802.11g & n20 mode and Channel 3 for n40 mode.Only wWorst case
data concluded above were presented in this test report.

5. The data is worss cass,
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power . | AC 120V Pol/Phase - | HORIZONTAL
Modulation Type : | 802.11n HT40 Temperature :125°C
Operation Channel : | 3 Humidity 1| 65 %
Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa
Antenna . | Dipole Antenna Adapter . | S11C00
0 Level (dBuV/m) Date: 2013-08-27
CLASS-B
[ 5 . 5
5 i 4
1 3
%30 85, 140. 195, 250. 305
Frequency (MHz)
Read Ant Tab
Item Freg Valuse Factar Result Limit Margin Remark Poa Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 166.13 48.18 -15.18 33.00 43.50 -10.50 Peak 100 360
2 179.88 56.33 -21.10 35.23 43.50 -8.27 Peak 100 360
3 197.20 51.25 -18.37 31.88 43.50 -11.62 Peak 100 360
4 214.80 52 .21 -16.46 35.75 43.50 -7.75% Faak 100 3&0
5 250.00 55.04 -13.52 41.52 46.00 -4.48 QP 100 360
& 300.05 549.56 -12.08 42 .48 4& .00 -3.52 QF 100 360
Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Bmplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=z.
4. All below 1GHz configurations are pretested among available
802.11b/g/n modes and found that the worst cases are on channel 1
of 802.11g & nZ20 mode and Channel 3 for n40 mode.Only worst case
data concluded above were presented in this test report.
5. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase . | HORIZONTAL
Modulation Type : | 802.11n HT40 Temperature :125°C
Operation Channel : | 3 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1020 hPa
Antenna . | Dipole Antenna Adapter . | S11C00
gp LEve! (dBuV/m) Date: 2013-08-27
CLASS-B
%300 440, 580, 720. 860, 1000
Frequency (MHz)
Read Ant Tab

Item Freq Value Factor Resultc Limit Margin Remark Pos Pos

MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
E 361.860 52.22 =11.08 41.14 46,00 -4 .86 QP 100 0
2  450.50  46.8 -4.63 42.20 46.00 -3.8 QP 100 o
3 £§39.40 4]1.24 1.38 42 .62 46.00 -3.38 RF 100 0
q 601.00 40.31 2,12 42 .43 46.00 -3.57 QP 100 ]
5 658.40 42.33 -0.43 41,90 46,00 —4.10 QP 100 0
6 720.00 38.1 4.17 42.32  46.00 -3.68 QP 100 0
7 781.60 36.32 4.54 40.86 46.00 -5.14 QP 100 0
& 840.40 33.05 8.52 41.57  46.00 -4,43 QE 100 0

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.

4, A1l below 1GHz configurations are pratesced among available
802.11b/g/n mode=s and found that the worst cases are on channel 1
of 802.11g & nZ20 mode and Channel 3 for n40 mode.Only worst case
dara concluded above were pressanted in this test report.

5. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase VERTICAL
Modulation Type 802.11n HT40 Temperature 25°C
Operation Channel 3 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna Dipole Antenna Adapter S11C00
= Level (dBu\V/m) Date: 2013-08-27
CLASSB
CLASS-B (AVG
54 g 5-B (AVG)
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pas= Poa
MHz dBuV dB/m dBuV/m dBuV/m dBs cm Deg
1 4844.00 41.39 2,92 50.31 74.00 -23.69 Peak 100 0
Hotes:
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resclution bandwidth of test receiver/spectrum analyzer is 120KH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resclution bandwidth of
and video bandwidch is 3MH=z

1GHz.

5. The resolution bandwidth of
and video bandwidth is 3MH=z

decection at
6. The other emissions is

frequency

7. The data is worse cass,

test recelver/spectrum analyzer is I1MHz
for Peak detection at frequency above

test receiver/spectrum analyzer is 1MHz

(detector sample mode) for Average

above 1GHz.
toc low toc be measured.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase HORIZONTAL
Modulation Type 802.11n HT40 Temperature 25°C
Operation Channel : | 3 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna Dipole Antenna Adapter S11C00
107 Level (dBuV/m) Date: 2013-08-27
CLASS-B
CLASS B (AVG
54 T )
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
. 4544 47 41.37 8.92 50.29 74,00 -23.T71 Feak 100 0
Notes

1. Resplr = Read Value + Factor

2. Factor = Antenna Factor + Cable Loas — Rmplifier

3. The resoclution bandwidth of teat receiver/spectrum analvzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz for Peak dectection at frequency above
1GHz.

5. The resclution bandwidth of test receiver/spectrum analvzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is toc low to be measured.

7. The data is worse case,
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097
Power 1| AC 120V Pol/Phase : | VERTICAL
Modulation Type : | 802.11n HT40 Temperature :125°C
Operation Channel : | 6 Humidity 1| 65 %

Test Date . | Aug. 27, 2013 Atmospheric Pressure  : | 1000 hPa
Antenna . | Dipole Antenna Adapter . | S11C00
Level (dBuVim) Date: 2013-08-27
107
CLASSB

CLASS-B (AVG)

54 T
04000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Fos
MHz dBuV dB/m dBuV/m dBuV/m ds cm Deg
i 4873.80 41.47 9.03 50.50 74.00 -23.50 Peak 100 0
Hotes

1. Result = Read Value= + Facrcor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz

and video bandwidth is= 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analvzer is 1MHz
and video bandwidth i= 3MHz for Feak dectection at fregquency above
1GHz.

. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured.

7. The data is worse case,

i
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase HORIZONTAL
Modulation Type 802.11n HT40 Temperature 25°C
Operation Channel 6 Humidity 65 %

Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna Dipole Antenna Adapter S11C00

Level (dBuV/im) Date: 2013-08-27

107
CLASS-B
CLASS-B (AVG)
54 1
0 1000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Pos= Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
I 4873.98 41.75 9.03 50.78 74.00 -23.22 Feak 100 0
lotes:

1. Result = Esad Value + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resclution bandwidth of test receiver/spectrum analvzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resclution bandwidth of test receiver/spectrum analyvzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low toc be measured.

7. The data is wors=e case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase VERTICAL
Modulation Type 802.11n HT40 Temperature 25°C
Operation Channel 9 Humidity 65 %
Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna Dipole Antenna Adapter S11C00
107 Leve! (@BuVim) Date: 2013-08-27
CLASS-B
CLASS-B (AVG
- 3 L (AVG)
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Icem Freq Value Factor Resulc Limit Margin Remark Pos Pas
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4903.75 41,54 9,14 50.68 74.00 -23.32 Peak 100 0
Hotes

Resulc = Read Value + Facrtor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidch is 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i=s 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured.

7. The data is worse case,
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Power AC 120V Pol/Phase HORIZONTAL
Modulation Type 802.11n HT40 Temperature 25°C
Operation Channel 9 Humidity 65 %

Test Date Aug. 27, 2013 Atmospheric Pressure 1000 hPa
Antenna Dipole Antenna Adapter S11C00

Level (dBuVim)

Date: 2013-08-27

107
CLASS-B
CLASS-B (AVG
54 1 j
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Resulc Limit Margin Remark Fos Fos=
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4904.85 41.486 2.15 50.63 74.00 -23.37 Feak 100 C
Hotes
1. Resplt = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidcth of tesat receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for FPeak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of
and video bandwidth is 3MH=z
1GHzZ.

5. The resolution bandwidth of
and viden bandwidth is 3MHz (decector =ample mode)
detection at frequency above 1GHz.

6. The other emissions is too low to be measured.

7. The data i=s worse case,

for Average

test receiver/spectrum analyzer is 1MHz
for Peak detection at freguency above

test receiver/spectrum analyzer is 1Midz
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“#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1306097

5.7 Test Photographs (30MHz~1GHz)

Front View

Rear View
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5.8 Test Photographs (1GHz~25GHz)

Front View : —

Rear View
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."' CERPASS TECHNOLOGY CORP. Report No.: TEFI11306097
6. 6dB Bandwidth Measurement Data
6.1 Test Limit
The minimum of 6dB Bandwidth Measurement is 0.5 MHz.
6.2 Test Procedures
a. The transmitter output was connected to the spectrum analyzer.
b. Set RBW of spectrum analyzer to 1~5% or DTS BW and VBW = 3x RBW.
c. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak
power minus 6 dB.
d. The 6dB Bandwidth was measured and recorded.
6.3 Test Setup Layout
FUT Spectrum
Analvzer
6.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Spectrum Analyzer R&S FSP40 100047 2013/03/15 2014/03/14
6.5 Test Result and Data
Test Date: Aug. 19, 2013 Temperature: 25°C
Atmospheric pressure: 1020 hPa Humidity: 60%
Modulation Channel Frequency 6dB Bandwidth
Standard (MHz) (MHz)
01 2412 11.3
802.11b (11Mbps) 06 2437 11.6
11 2462 11.3
01 2412 16.4
802.11g (54Mbps) 06 2437 16.4
11 2462 16.5
802.11n HT20 01 2412 17.7
Aln
(65Mbps) 06 2437 17.7
11 2462 17.6
802.11n HT40 03 2422 36.4
Aln
(135Mbps) 06 2437 36.2
09 2452 36.9
Cerpass Technology Corp. Issued date : Sep. 03, 2013
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

Modulation Standard: 802.11b (11Mbps)
Channel: 01
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1306097

7. Maximum Peak and Average Output Power

7.1 Test Limit
The Maximum Peak Output Power Measurement is 30dBm.
7.2 Test Procedures
a. The transmitter output was connected to the Power meter.
b. The maximum peak and average output power was measured and recorded.
7.3 Test Setup Layout
FUT POYWEE.
METEE.
7.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Series Power Meter| ANRITSU ML2495A | 1224005 2013/03/21 2014/03/20
Power Sensor ANRITSU MA2411B | 1207295 2013/03/21 2014/03/20
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7.5 Test Result and Data
Test Date: Aug. 19, 2013 Temperature: 25°C
Atmospheric pressure: 1020 hPa Humidity: 60%
Modulation Frequency [Peak Power Output (dBm) [Power Output (mW)
Channel
Standard (MHz)
Peak Average Peak |Average
01 2412 10.20 7.43 10.5 5.5
802.11b
(11Mbps) 06 2437 10.24 7.39 10.6 5.5
11 2462 10.30 7.54 10.7 5.7
01 2412 13.49 3.05 22.3 2.0
802.11g
(54Mbps) 06 2437 13.08 261 20.3 1.8
11 2462 13.08 2.01 20.3 1.6
Modulation Frequency [Peak Power Output (dBm) [Power Output (mW)
Channel
Standard (MH2z)
Peak Average Peak |Average
01 2412 12.80 3.06 19.1 2.0
802.11n HT20
(65Mbps) 06 2437 12.15 2.63 16.4 1.8
11 2462 11.73 1.95 14.9 1.6
03 2422 12.60 3.05 18.2 2.0
802.11n HT40
(135Mbps) 06 2437 12.20 2.65 16.6 1.8
09 2452 11.93 2.33 15.6 1.7
Power parameter CH1 CH®6 CH11
802.11b 03 04 06
802.11g 00 00 00
802.11n HT20 00 00 00
Power parameter CH3 CHG6 CH9
802.11n HT40 00 00 00
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8. Power Spectral Density
8.1 Test Limit
The Maximum of Power Spectral Density Measurement is 8dBm.
8.2 Test Procedures
a. The transmitter output was connected to spectrum analyzer.
b. The spectrum analyzer’s resolution bandwidth were set at RBW = 3KHz and VBW = 3x
RBW as that of the fundamental frequency. Set span to at least 1.5 times the DTS channel
bandwidth. Set the sweep time=auto couple.
c. The power spectral density was measured and recorded.
8.3 Test Setup Layout
ST Spectrum
Analvzer
8.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Spectrum Analyzer R&S FSP40 100047 2013/03/15 2014/03/14
8.5 Test Result and Data
Test Date: Aug. 19, 2013 Temperature: 25°C
Atmospheric pressure: 1020 hPa Humidity: 60%
Modulation Frequency |Maximum Power Density of
Standard Channel (MHz) 3 kHz Bandwidth (dBm)
802.11b 01 2412 -15.15
(11Mbps) 06 2437 -15.84
11 2462 -15.00
802.11 01 2412 -16.07
JA1g i
(54Mbps) 06 2437 16.74
11 2462 -17.47
802.11n HT20 01 2412 -16.12
Aln
(65Mbps) 06 2437 -16.77
11 2462 -17.33
802.11n HT40 03 2422 -16.35
Aln
(135Mbps) 06 2437 -16.76
09 2452 -17.29
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Modulation Standard: 802.11n HT20 (65Mbps)
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Modulation Standard: 802.11n HT40 (135Mbps)
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9. Band Edges Measurement
9.1 Test Limit
Below —20dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)
9.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer via a low lose cable.

b. Set RBW of spectrum analyzer to 100 KHz and VBW of spectrum analyzer to 300 KHz
with convenient frequency span including 100 KHz bandwidth from band edge.

c. Peak conducted output power measured within any 100 kHz outside the authorized
frequency band shall be attenuated by at least 20dB relative to the maximum measured
in-band peak PSD level.

d. The band edges was measured and recorded.

9.3 Test Setup Layout
FUT Spectrum
Analvzer
9.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Spectrum Analyzer R&S FSP40 100047 2013/03/15 2014/03/14
9.5 Test Result and Data
Test Date: Aug. 19, 2013 Temperature: 25°C
Atmospheric pressure: 1020 hPa Humidity: 60%
Modulation Frequency |maximum value in |maximum value | ,. .
Standard Channel (MH2z) frequency (MHZz) (dBm) Limit (dBm)
802.11b 01 2412 2399.60 -50.24 -24.79
(11Mbps) 11 2462 2485.70 -56.41 -24.91
802.11g 01 2412 2400.00 -51.87 -30.20
(54Mbps) 11 2462 2503.70 -56.77 -31.50
802.11n HT20 01 2412 2400.00 -50.97 -30.53
(65Mbps) 11 2462 2526.90 -56.80 -32.79
802.11n HT40 03 2422 2400.00 -49.48 -34.11
(135Mbps) 09 2452 2486.30 -55.18 -34.98
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Modulation Standard: 802.11b (11Mbps)
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Modulation Standard: 802.11n HT40 (135Mbps)
Channel: 09
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."' CERPASS TECHNOLOGY CORP. Report No.: TEFI11306097
9.6 Restrict Band Emission Measurement Data
Test Date: Aug. 23, 2013 Temperature: 25°C
Atmospheric pressure: 1020 hPa Humidity: 65%
Antenna: PCB Antenna Adapter: S11C00
Modulation Standard: IEEE 802.11b (11Mbps)
Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Metgr Corrected | Result Limit (dBuV/m) Margin | Table |Ant High
Reading Remark
(MH2z) H/IV (dBuV) Factor (dB) | (dBuV/m) Peak | Ave (dB) Deg. (m)
2315.61 H 45.61 2.09 47.70 | Peak 74 54 |-26.30 | 189 1.20
H Ave 74 54
2324.08 Vv 46.21 3.51 49.72 | Peak 74 54 |-24.28 | 188 1.08
\Y, Ave 74 54
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol Rh:;e;(iar:g Corrected | Result | Limit (dBuV/m)| vargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) | (dBuV/m) Peak | Ave (dB) Deg. (m)
2484.12 H 46.29 0.49 46.78 | Peak 74 54 |-27.22 | 201 1.20
H Ave 74 54
2485.18 \Y, 45.89 -2.24 43.65 | Peak 74 54 |-30.35| 208 1.08
\Y, Ave 74 54
Modulation Standard: IEEE 802.11g (54Mbps)
Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rl\e/lae;(iar:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) Deg. (m)
2383.64 H 46.26 181 48.07 | Peak 74 54 |-25.93| 204 1.20
H Ave 74 54
2319.18 V 45.88 3.59 49.47 | Peak 74 54 |-2453 | 189 1.08
\Y, Ave 74 54
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol Rl\e/lae;(iar:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) | (dBuV/m) Peak | Ave (dB) Deg. (m)
2487.16 H 46.16 0.44 46.60 | Peak 74 54 | -27.40| 203 1.20
H Ave 74 54
2486.32 Vv 45.55 -2.30 43.25 | Peak 74 54 |-30.75| 209 1.08
\Y, Ave 74 54
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."' CERPASS TECHNOLOGY CORP. Report No.: TEFI11306097
Modulation Standard: IEEE 802.11n HT20 (65Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rl\e/lae(tj?r:g Corrected | Result |, Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2376.10 H 46.05 1.84 47.89 | Peak 74 54 | -26.11| 206 1.20
H Ave 74 54
2312.86 V 46.14 3.69 49.83 | Peak 74 54 |-24.17| 190 1.08
V Ave 74 54
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol R'\e/lae(tj?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2486.51 H 45.66 0.45 46.11 Peak 74 54 | -27.89| 204 1.20
H Ave 74 54
2489.66 V 45.79 -2.47 43.32 | Peak 74 54 | -30.68 | 206 1.08
V Ave 74 54

Modulation Standard: IEEE 802.11n HT40 (135Mbps)

Channel 3 Fundamental Frequency: 2422 MHz
Frequency| Ant-Pol R,\élae(;?r:g Corrected | Result | Limit (dBuV/m)| Margin | Table |Ant High
(MH2z) H/IV (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2382.42 H 45.95 1.82 47.77 | Peak 74 54 |-26.23 | 208 1.20

H Ave 74 54
2312.86 V 44.77 3.69 48.46 | Peak 74 54 | -25.54| 186 1.08
V Ave 74 54
Channel 9 Fundamental Frequency: 2452 MHz
Frequency| Ant-Pol Rl\e/lae(;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MH2z) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2486.24 H 45.18 0.46 45.64 | Peak 74 54 | -28.36 | 204 1.20
H Ave 74 54
2485.18 V 45.57 -2.24 43.33 | Peak 74 54 | -30.67 | 208 1.08
V Ave 74 54
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."' CERPASS TECHNOLOGY CORP. Report No.: TEFI11306097
Test Date: Aug. 23, 2013 Temperature: 25°C
Atmospheric pressure: 1020 hPa Humidity: 65%
Antenna: Dipole Antenna Adapter: S11C00
Modulation Standard: IEEE 802.11b (11Mbps)
Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Metgr Corrected | Result Limit (dBuV/m) Margin | Table |Ant High
Reading Remark
(MH2z) H/IV (dBuV) Factor (dB) | (dBuV/m) Peak | Ave (dB) Deg. (m)
2362.53 H 47.29 1.90 49.19 | Peak 74 54 |-2481| 154 1.32
H Ave 74 54
2315.61 Vv 46.24 3.65 49.89 | Peak 74 54 |-24.11| 230 1.18
\Y, Ave 74 54
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol Rh:;e;(iar:g Corrected | Result | Limit (dBuV/m)| vargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) | (dBuV/m) Peak | Ave (dB) Deg. (m)
2492.70 H 45.90 0.36 46.26 | Peak 74 54 | -27.74 | 133 1.32
H Ave 74 54
2484.12 \Y, 45.34 -2.18 43.16 | Peak 74 54 |-30.84 | 237 1.18
\Y, Ave 74 54
Modulation Standard: IEEE 802.11g (54Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rl\e/lae;(iar:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) Deg. (m)
2325.30 H 45.96 2.05 48.01 | Peak 74 54 |-25.99| 216 1.32

H Ave 74 54
2352.84 V 46.98 3.03 50.01 | Peak 74 54 |-23.89| 235 1.18
\Y, Ave 74 54
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol Rl\e/lae;(iar:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) | (dBuV/m) Peak | Ave (dB) Deg. (m)
2489.36 H 45.65 0.41 46.06 | Peak 74 54 | -27.94 | 135 1.32
H Ave 74 54
2484.50 Vv 46.10 -2.21 43.89 | Peak 74 54 |-30.11| 235 1.18
\Y, Ave 74 54
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Modulation Standard: IEEE 802.11n HT20 (65Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rl\e/lae(tj?r:g Corrected | Result |, . Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2314.59 H 45.78 2.10 47.88 | Peak 74 54 |-26.12 | 216 1.32
H Ave 74 54
2375.08 V 48.14 2.67 50.81 | Peak 74 54 |-23.19 | 225 1.18
V Ave 74 54
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol R'\e/lae(tj?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2497.53 H 45.89 0.29 46.18 | Peak 74 54 |-27.82| 136 1.32

H Ave 74 54
2486.40 V 45.62 -2.30 43.32 | Peak 74 54 |-30.68 | 236 1.18
V Ave 74 54
Modulation Standard: IEEE 802.11n HT40 (135Mbps)

Channel 3 Fundamental Frequency: 2422 MHz
Frequency| Ant-Pol R,\élae(;?r:g Corrected | Result | Limit (dBuV/m)| Margin | Table |Ant High
(MH2z) H/IV (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2387.01 H 46.30 1.80 48.10 | Peak 74 54 |-25.90| 215 1.32

H Ave 74 54
2321.02 V 46.16 3.56 49.72 | Peak | 74 54 |-24.28 | 225 1.18
V Ave 74 54
Channel 9 Fundamental Frequency: 2452 MHz
Frequency| Ant-Pol Rl\e/lae(;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MH2z) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2492.40 H 45.75 0.36 46.11 | Peak 74 54 |-27.89| 134 1.32
H Ave 74 54
2493.54 V 45.91 -2.69 43.22 | Peak | 74 54 |-30.78 | 237 1.18
V Ave 74 54
Notes:
1. Result = Meter Reading + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 3
MHz (detector peak mode) for Peak detection at frequency above 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 3 MHz (detector sample mode) for Average detection at frequency above 1GHz.
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10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9 - 410.0 4,500 — 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 - 614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250-7.750
4,12500 — 4.12800 25.50000 - 25.67000 1300.0 — 1427.0 8.025 — 8.500
417725 - 417775 37.50000 — 38.25000 1435.0 - 1626.5 9.000 — 9.200
4.20725 - 4.20775 73.00000 — 74.60000 1645.5 - 1646.5 9.300 - 9.500

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 — 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675—-12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 - 1710.0
1718.8 —1722.2
2200.0 — 2300.0
2310.0 — 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 — 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 - 23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**: Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions: (1) This device may not cause harmful interference, and (2) this device must accept

any interference received, including interference that may cause undesired operation.
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